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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-19188-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart E
1.3 Test methods
ANSI C63.10-2013
KDB789033 D02 General U-NII Test Procedures New Rules v02r01
1.4 Deviation from standards
None
15 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.407(a) 26dB Bandwidth Conducted PASS -
15.407(a) Maximum Conducted Output Power Conducted PASS -
15.407(a) Peak Power Spectral Density Conducted PASS -
15.407(b) . -
15.205 ?Raedslztii?egnélgﬁ?snzfo eration) Radiated PASS .
15.209 P
15.407(g) Frequency Stability Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

22-October-2019 - 31-October-2019
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2.1

Equipment Under Test

EUT information

Applicant

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314

Equipment Under Test (EUT)  Mobile Phone
Model number CB70

Serial number N/A

Trade name Kyocera
Number of sample(s) 1

EUT condition
Power rating
Size

Environment

Pre-Production
Battery: DC 3.85V
(W) 71.0 x (D) 159.0 x (H) 8.9 mm

Indoor and Outdoor use

Terminal limitation -20°C to 60°C
Hardware version DMT2
Software version 0.410HA

Firmware version
RF Specification

Protocol

Frequency range

Number of RF Channels

Modulation type

TUV SUD Japan Ltd.

Not applicable

IEEE802.11a,
IEEE802.11n (HT20), IEEE802.11n (HT40)
IEEE802.11ac (HT20), IEEE802.11ac (HT40),
EEE802.11ac (HT80)

IEEE802.11a/n/ac (HT20): 5180 MHz-5320 MHz, 5500 MHz-5700 MHz
IEEE802.11n/ac (HT40): 5190 MHz-5310 MHz, 5510 MHz-5670 MHz
IEEE802.11ac (HT80): 5210 MHz, 5290 MHz, 5530 MHz, 5610 MHz

IEEE802.11a/n/ac (HT20): 19 Channels
IEEE8B02.11n/ac (HT40): 9 Channels
IEEE802.11ac (HT80): 4 Channels

IEEE802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM,
256QAM)

Page 4 of 158
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Data rate |[EEE802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
|[EEE802.11n (HT20 LGlI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
|[EEE802.11n (HT20 SGI): 7.2, 14.4,21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps
|[EEE802.11ac (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
|[EEE802.11ac (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.6,
96.1Mbps
|[EEE802.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135Mbps
|[EEE802.11n (HT40 SGlI): 15, 30, 45, 60, 90, 120, 135, 150Mbps
|[EEE802.11ac (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
I[EEE802.11ac (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
|[EEE802.11ac (HT80 LGI): 29.3, 58.5, 87.8, 117, 175.5, 234, 263.3, 292.6, 351,
390Mbps
|[EEE802.11ac (HT80 SGI): 32.5, 65, 97.5, 130, 195, 260, 292.5, 325, 390,
433.3Mbps

Channel separation IEEE802.11a/n/ac (HT20): 20 MHz
IEEE802.11n/ac (HT40): 40 MHz
IEEE802.11ac (HT80): 80 MHz

Output power 19.477 mW (IEEE802.11a)
17.781 mW (IEEE802.11n: HT20)
20.405 mW (IEEE802.11n: HT40)
18.613 mW (IEEE802.11ac: HT80)

Antenna type Internal antenna

Antenna gain 5.15-5.25 GHz band: -0.2 dBi
5.25-5.35 GHz band: -0.2 dBi
5.47-5.725 GHz band: +2.0 dBi

2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Madification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: CB70, Serial Number: N/A

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
23.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable

TUV SUD Japan Ltd. Page 5 0f 158
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2.4 Operating channels and frequencies

[IEEE802.11a/n (HT20)]

Japan

Channel Frequency [MHZz]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700

IEEE802.11n (HT40)]

Channel Frequency [MHZz]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670

[IEEE802.11ac (HT80)]

Channel Frequency [MHZz]
42 5210
58 5290
106 5530
122 5610

TUV SUD Japan Ltd.
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2.5 Description of test mode
The EUT had been tested under operating condition.
There are three channels have been tested as following:
IEEE802.11a/n/ac (HT20) | IEEE802.11n/ac (HT40) IEEE802.11ac (HT80)
Band Frequency Frequency Frequency
Channel [MHZ] Channel [MHZ] Channel [MHZ]
36 5180 38 5190 42 5210
5'§a(;’1dHZ 40 5200 - - - -
48 5240 46 5230 - -
52 5260 54 5270 58 5290
5'§a(;’1dHZ 56 5280 - - - -
64 5320 62 5310 - -
56 GHz 100 5500 102 5510 106 5530
.Ban d 116 5580 110 5550 122 5610
140 5700 134 5670 - -

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.11a: OFDM 6Mbps
|EEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.2 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO0 (29.3Mbps)

IEEE802.11a: OFDM 6Mbps
|EEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.3 GHz Band IEEES02.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO0 (29.3Mbps)

IEEE802.11a: OFDM 6Mbps
|EEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.6 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO0 (29.3Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in X axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

2.6 Operating flow

- TXx mode
i)  Test program setup to the Software
i) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

- Rx mode
i)  Test program setup to the Software
i) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

TUV SUD Japan Ltd. Page 7 0f 158
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the lists in “3.1
Equipment used” and “3.2 Cable(s) used”.
Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCCID/DoC Comment
1 | Mobile Phone KYOCERA CB70 N/A JOYCB70 EUT
2 | AC Adapter KDDI 0301PQA N/A N/A *
*. AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 1.0 Yes Metal *
*. AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
a 2. AC Adapter AC 120V
USB Type-C 60Hz

TUV SUD Japan Ltd.
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4 Test Result

4.1 26dB Bandwidth and 99% Occupied Bandwidth
4.1.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section C, D]

The 26dB bandwidth and 99% occupied bandwidth is measured with a spectrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=200 kHz/430 kHz/820 kHz, VBW=620 kHz/1.3 MHz/2.4 MHz, Span=40 MHz/80 MHz/160 MHz
Sweep=auto, Detector=Peak, Trace mode=Max hold

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum

EUT Attenuator Analyzer
Coaxial cable

41.2 Limit

None

TUV SUD Japan Ltd. Page 9of 158
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4.1.3 Measurement result

Japan

Date 23-October-2019
Temperature 20.6 ['C]
Humidity 60.8 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MHz2) (MHz2) (MHz2)
36 5180 19.667 16.4350
5.2 GHz
Band 40 5200 19.912 16.3964
48 5240 19.983 16.4468
52 5260 19.992 16.4573
5.3GHz
802.11a Band 56 5280 19.924 16.4214
64 5320 20.022 16.4571
100 5500 19.887 16.4145
5.6 GHz 116 5580 19.890 16.4189
Band
140 5700 20.019 16.4037
Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MH2) (MH2) (MH2)
36 5180 20.093 17.5693
5.2 GHz
Band 40 5200 20.126 17.5341
48 5240 20.272 17.5364
52 5260 20.217 17.5733
802.11n 5.3GHz
(20 MH2) Band 56 5280 20.218 17.5567
64 5320 20.050 17.5463
100 5500 20.399 17.5493
5.6 GHz 116 5580 20.077 17.5699
Band
140 5700 20.364 17.5666

TUV SUD Japan Ltd.
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Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MHz2) (MHz2) (MHz2)
52 GHz 38 5190 40.343 35.9653
Band 46 5230 40.332 36.0058
53 GHz 54 5270 40.363 35.9732
(igleﬁrz‘) Band 62 5310 40.644 35.9328
102 5510 40.564 35.9893
5.6 GHz 110 5550 40.758 35.9735
Band
134 5670 40.274 36.0233
Frequency 26dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MH2) (MH2) (MH2)
5.2 GHz 42 5210 80.682 75.1195
Band
802.11ac | S3GHz 58 5290 80.849 75.1941
(80 MH2) Band
5.6 GHz 106 5530 80.762 75.1556
Band 122 5610 80.820 75.1369

TUV SUD Japan Ltd.
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4.1.4 Trace data

[IEEE802.114]
(5.2 GHz Band)

Channel: 36
o Aglent
Ref 18 dBm sAeeen 28 dB
sPazk [ ] §
Log 1
18
#/ ? ot e S
4{4{ |
. ! 4
LAk WAL i
LaAw |
Hl 52
Conter 5,188 &0 GHz Spoan 48 MHz
sRes BH 208 kHz VEH G280 kHz Swoep 1 ms (1081 prs)
Occupied Bandwidth bec BM % Pur 99,00 §
16.4350 MHz KdB 2600
Transmit Froq Error 11,549 kHz
# dB Bandwidth 19667 HHz
Channel: 40
Ref 18 dBm sAreen 28 dB
sPaak |
Log T
18 e R gy
4B/ i \ }
7 T
M —
- ! | | I.
LA | | | t"""’“m,hm
LgAw
WosaL | S -
Center 5,209 08 GHz Span 48 MHz
sRes BH 208 kHz VEN B2@ kHz Sweep 1 ms (1881 prs)
Occupied Bandwidth Occ BH X Pwr  93.00 7
16.3964 MH=z ® dB -26.08 dB

Transmit Freq Error  -2.535 kHz

% dB Bandwidth 19,912 HHz
Channel: 48
Ref 18 dBm sAren 28 dE
sPeak |
Log
L]
4B/ =
B [ [ T
| W
» T kg LN VY|
LgAv
M1 2| 1 | N -
Center 5,249 88 GHz Span 48 MH=z
sfes BH 208 kHz YEH G280 kM= Sweap 1 ms (1081 pes)
Occupied Bandwidth Occ BH % PWr  99.08 ¥
16.4468 MHz %48 -26.00 &8

Transmit Freq Error 7019 kHz
% dB Bandwidth 19,983 HHz
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(5.3 GHz Band)
Channel: 52

Channel: 56

Channel: 64

Ref 18 dBm »Arren 28 dB
wPaak |

Log
1@

Y g i .
| : /fw T

. \¢]
MM"-,.A.-WJ

ll“hmluh‘u‘lﬁﬂ-l. S

LgAw

i 52;. .
Center 5,268 98 GHz
*Res BH 288 kHz

Occupied Bandwidth

Span 48 MHz
Swesp 1 ms (1061 prs)

Occ BH X Pur 95,008 X

VEH 628 kHz

16.4573 MHz % dB -26.00 0B
Transmit Freq Error  -2.783 kHz
% dB Bandwidth 19,992 HHz

Ref 18 dBm sArren 28 dB

sFaak ’

Log

18 e

48/ | )9***”‘"‘“‘"“‘\- wm‘

! = )_,v’ } } I N\‘ =1
| X
a.ﬁu‘-"J' *-J!Lmuw/ 'P,'.U\ WJJ 1 A J|

s

LgAv

Ml 52
Conver 5.289 @8 GHz
*Res BH 288 kHz Swoap 1 ms (1081 pes)

Occupied Bandwidth Oce BN X Pur 99,00
16.4214 MHz X dB -26,00 48

Span 48 MHz
VEH 628 kHz

Transmit Freq Error 6,915 kHz
% dB Bandwidth 19,924 HHz

Ref 18 dBm
sPaak |

Log | 1 1 1
14
B/ | W‘-ﬂ ey, \m\?
+* | I I

NI

*Arean 28 dE

;'r‘l'..ril‘...l'\'lr'f*'

LgAv

Wosal L
Center 5,320 88 GHz
eRes BH 200 kHz

Occupied Bandwidth

Span 48 MHz
Sweap 1 ms (1081 prs)

Occ BH X Pwr 93.00 ¥

VEH 628 kHz

16.4571 MH=z % dB -26.00 48
Transmit Freq Error  -5.937 kHz
% dB Bandwidth 20,622 HHz
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(5.6 GHz Band)

Channel: 100

Ref 18 dBm »Arren 28 dB

wPaak |

Log 1 1 1
18

@ | " kot . AR

-

ef,w,rJ“-“‘*"/ Iﬂ‘*"i’""**vﬁﬂiuﬁ'lu

LgAw

WEosal L L _1__

Center 5,589 98 GHz Span 48 MHz
sRes BH 208 kHz VEN B2@ kHz Sweep 1 ms (1881 prs)
Occupied Bandwidth Occ BH ¥ Pwr 9500 ¥

16.4145 MHz ®dB -26.00 4B

Transmit Freq Error  -4.772 kHz

% dB Bandwidth 19,887 HHz
Channel: 116
Ref 18 dBm sAeeen 28 dB
sPazk [ ] .
Log 1
0] A
Y ?.WW“" -Uh..,.%\
rd "
+» L%
| WA Ao
Lakw |
Ml 52|
Conter 5589 @8 GHz Span 48 MHz
sRes BH 208 kHz VEH 628 kHz Sweep | ms (1081 prs)
Occupied Bandwidth bec BM % Pur 99,00 §
16.4189 MHz Kol -26.00 O
Transmit Freq Error 4,984 kHz
¥ dB Bandwidth 19,590 HHz
Channel: 140
Ref 18 dBm *Arean 28 dE
sPeak |
Log 1 1 1
]
e,
& | i {#Mﬂ -
!
| T4 T
! } ! H'\-»-f-" i
M“W _w"ﬂﬁm\
LgAv
Wosal L | N -
Center 5,708 88 GHz Span 48 MHz
sfes BH 208 kHz YEH G280 kM= Sweap 1 ms (1081 pes)

Occupied Bandwidth Occ BH 7% Pur 9990 2
16.4037 MH=z % dB -26.00 4B

Transmit Freq Error 7773 kHz
% dB Bandwidth 20,819 HHz
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36

Ref 18 dBm
sPaak [
Log

1@

4B/

’
of
7
¥

w""’%ﬁr‘i
Lafv |
s | |
Center 5.188 8@ GHz
eRes BH 208 kHz
Occupied Bandvidth
17.5693 MHz

Transmit Freq Error
% dB Bandwmidth

Channel: 40

Ref 18 dBm
sPaak

Log

1@

p i _,‘_'_ﬁ._.,\_.r_.nmxf-;w“”.
a8/ | g ot

*

iﬂ.ﬁﬁﬂh’*"ﬁwﬁ*"f"'
|

LaAy |

ML szl _

Center 5,200 09 GHz

sRas BH 208 kHz

Occupied Bandwidth
17.5341 MHz

Transmit Fraq Errar 5968 kiz
w dB Bandwidth 20,126 MHz

Channel: 48

e ™ L
Joq-u"h"‘ [} ""M‘"u—'\_#

sfitren 28 4B

X

) - - Span 48 MHz
Sweep 1 ms (1001 pts)
Occ BR % PwWr 93,88 %

x dB -2600 48

VBN 629 kHzx

*ftten 20 dB

\

=

e

Span 48 MHz
Swaap 1 ms (1081 prs)

Occ EN ¥ Pwr 9988 X
% dB -Z6.08 48

VEH 628 kHz

Ref 18 dBm
wPaak |
Log

1@

/

.:,;

WJW‘”"“':
LaAv |

M52l
Canter 5,248 08 GHz
*Ros BH 209 kHz

Occupied Bandwidth
17.5364 MHz

Transmit Freq Error 4637 kHz
% dB Bandwidth 28,272 MHz
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(5.3 GHz Band)

Channel: 52
r Agilent
Ref 18 dBm *tten 28 dB
sPaak | T
Lg | { f [
0] [ ,AMMW
8/ | | N
| { ]
. 5 ‘f ! I LY =1
: f X
AP aua - Sy
LgAw |
Wosz | | o]
Center 5,268 8@ GHz Span 48 MHz
sRes BH 209 kHz VEH 628 kHz Swesp 1 ms (1801 prs)
Occupied Bandwidth Occ BN % Par 9994 1
1755733 MHz xdb 2500

Transmit Freq Error 12,753 kHz

% dB Bandwidth 20,217 MHz
Channel: 56
Ref 18 dBm *Atten 20 dE
sPaak | T
kg |

% | e e

Wﬁﬁ” | | PPN

LgAv |
Ml S.?i .
Conter 5,288 89 GHz Span 48 MHz
sRas BH 208 kHz VEH 528 kHz Sweep 1 ms (1001 prs)
Occupied Bandwidth Occ BN % Pmr 9900 1
17.5567 MHz x dB ~-26.09 dB
Transmit Fraq Errar 3.542 kHz
® dB BanduWidth 28,218 MHz
Channel: 64
© Agient
Ref 18 dBm *ftten 28 dB
sPaak | T
Log 1 i
1% ! ”
2 | e M S
| . _ . -
| / | %
Lgfw |
Weossl | . .
Center 5,328 8@ GHz Span 48 MHz
sRas BH 208 kHz WBH 629 kH=z Swaap 1 ms (1081 prs)
Occupied Bandwidth Oce BH Z Pur  99.00 7

17.5463 MHz % dB 2600 dB

Transmit Freq Error 9,797 kHz
% dB Bandwidth 29,058 MHz
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(5.6 GHz Band)

Channel: 100
Ref 18 dbm *ftten 28 dB
sPaak | T
log | 0 { -
18 !
' I . , S
. + "‘\,‘e
fommacng e . I-'h-*pu'L,M,-—-w-*
LgAw |
Wosz | | ]
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sRes BH 209 kHz VEBH 628 kHz Swsep 1 ms (1081 prs)
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(5.3 GHz Band)
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section E.2.b) Method SA-1, d)Method SA-2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=35MHz/70MHz/140MHz, Sweep=auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

Spectrum

EUT Attenuator Analyzer
Coaxial cable

42.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250mW provided the maximum antenna gain does
not exceed 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 250mW or 11dBm + 10logB, where B is the
2 6dB emission bandwidth in megahertz.

(3) For the 5.725-5.85 GHz bands, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
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<Output Power Limit Calculation>
Power Limit Calculated Antenna Determined
Band Mode (mW) Limit Gain Limit
(dBm) (dBi) (dBm)
802.11a
802.11n
5.2GHz HT20
Band 802.11n 250 23.97 -0.2 23.97
HT20
802.11ac
HT80
Power Limit Calculated Antenna Determined
(mW) - : I
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 19 924 5309 23.97
802.11n 250 23.97 23.97
5.3GHz HT20 20.050 24.02 0.2 '
Band 802.11n 250 23.97 ) 23.97
HT20 40.363 27.06 )
802.11ac 250 23.97
HT80 80.849 30.08 23.97
Power Limit Calculated Antenna Determined
(mW) . : I
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 19.887 5309 23.97
802.11n 250 23.97 23.97
5.6GHz HT20 20.077 24.03 20 '
Band 802.11n 250 23.97 ) 23.97
HT20 40.274 27.05 '
802.11ac 250 23.97
HT80 80.762 30.07 23.97

TUV SUD Japan Ltd.

Page 24 of 158




Document Number: JPD-TR-19188-0

Japan
4.2.3 Measurement result
Date 23-October-2019
Temperature 20.6 ['C]
Humidity 60.8 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
Duty Cycle
. Test Test
Frequency Reading DCF
Mode Channel Result Result
(MHz) (dBm) On On+Off (dB)
Time(ms) Time(ms) X (dBm) (mw)
36 5180 12.13 12.265 16.847
40 5200 12.11 1.392 1.436 0.969 0.135 12.245 16.769
48 5240 12.23 12.365 17.239
52 5260 12.16 12.295 16.963
802.11a 56 5280 12.22 1.392 1.436 0.969 0.135 12.355 17.199
64 5320 11.73 11.865 15.364
100 5500 11.93 12.065 16.088
116 5580 12.76 1.392 1.436 0.969 0.135 12.895 19.477
140 5700 12.41 12.545 17.969
Notel: X = Ontime / (On + Off time), DCF=10log (1/x)
Note2: Test Result=Reading + DCF
Duty Cycle
. Test Test
Frequenc Readin DCF
Mode Channel ((la/IHz) y (dBm)g on On+Off x (dB) Result Result
Time(ms) Time(ms) (dBm) (mw)
36 5180 12.10 12.246 16.772
40 5200 12.11 1.288 1.332 0.967 0.146 12.256 16.811
48 5240 12.06 12.206 16.618
802 52 5260 12.03 12.176 16.504
(ZOI\I/I]I-][Z[; 56 5280 11.45 1.288 1.332 0.967 0.146 11.596 14.441
64 5320 11.58 11.726 14.880
100 5500 12.36 12.500 17.781
116 5580 11.91 1.286 1.328 0.968 0.140 12.050 16.031
140 5700 12.35 12.490 17.740

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF

TUV SUD Japan Ltd.
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Duty Cycle
. Test Test
Frequenc Readin DCF
Mode Channel ((liI/IHz) y (dBm)g on on+Off x (dB) Result Result
Time(ms) Time(ms) (dBm) (mW)
38 5190 11.42 11.711 14.827
0.636 0.680 0.935 0.291
46 5230 11.59 11.881 15.419
54 5270 11.37 11.667 14.680
802.11n 0.635 0.680 0.934 0.297
(40MHz) 62 5310 12.14 12.437 17.528
102 5510 12.28 12.577 18.102
110 5550 12.24 0.635 0.680 0.934 0.297 13.097 20.405
134 5670 11.50 11.797 15.126
Note: X = On time / (On + Off time), DCF=10log (1/x)
Note2: Test Result=Reading + DCF
Duty Cycle
. Test Test
Frequenc Readin DCF
Mode Channel ((liIIIHz) y (dBm)g on On+Off X (dB) Result Result
Time(ms) Time(ms) (dBm) (mW)
42 5210 11.79 0.324 0.369 0.878 0.565 12.355 17.198
802.11ac 58 5290 11.68 0.323 0.368 0.878 0.566 12.246 16.774
(80MH2) 106 5530 11.90 0.324 0.369 0.879 | 0561 | 12.461 | 17.625
122 5610 12.12 0.323 0.369 0.875 0.578 12.698 18.613

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF
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4.2.4 Trace data
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(5.3GHz Band)
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
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(5.6 GHz Band)
Channel: 106
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4.3 Peak Power Spectral Density
4.3.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section F]

The peak power spectral density is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=1 MHz, VBW=3 MHz, Span=25 MHz/50 MHz/100 MHz, Sweep=Auto,
Detector=RMS, Trace mode=Averaging

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, the peak power spectral density shall be reduced by the amount in dB that directional gain of
the antenna exceeds 6dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not exceed
11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, the
peak power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(3) For the 5.725-5.85 GHz bands, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that
directional gain of the antenna exceeds 6 dBi.

However, fixed point-to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6dBi without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirection applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

<Peak Power Spectral Density Limit Calculation>

Antenna Gain L
Band (dBi) Limit
5.2 GHz Band -0.2 10.8 dBm/MHz
5.3 GHz Band -0.2 10.8 dBm/MHz
5.6 GHz Band +2.0 13.0 dBm/MHz
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4.3.3 Measurement result
Date 23-October-2019
Temperature 20.6 ['C]
Humidity 60.8 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MHz2) (dBm) Oon Oon+Off " (dB) Rdesult
Time(ms) | Time(ms) (dBm)
36 5180 2.107 2.242
40 5200 2.003 1.392 1.436 0.969 0.135 2.138
48 5240 2.113 2.248
52 5260 2.049 2.184
802.11a 56 5280 1.969 1.392 1.436 0.969 0.135 2.104
64 5320 2.220 2.355
100 5500 2.514 2.649
116 5580 1.965 1.392 1.436 0.969 0.135 2.100
140 5700 2.103 2.238
Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MH2) (dBm) on On+Off X (dB) Rdesult
Time(ms) | Time(ms) (dBm)
36 5180 2.225 2.371
40 5200 1.435 1.288 1.332 0.967 0.146 1.581
48 5240 2.003 2.149
52 5260 2.056 2.202
802.11n 56 5280 1.915 1.288 1.332 0.967 0.146 2.061
(20MH2) . . . . . .
64 5320 2.443 2.589
100 5500 2.319 2.459
116 5580 2.377 1.286 1.328 0.968 0.140 2.517
140 5700 2.219 2.359

Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF

TUV SUD Japan Ltd.
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Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MHz2) (dBm) ~On On+Off x (dB) Rdesult
Time(ms) | Time(ms) (dBm)
38 5190 -0.887 -0.596
0.636 0.680 0.935 0.291
46 5230 -1.296 -1.005
54 5270 -1.552 -1.255
802.11n 0.635 0.680 0.934 0.297
(40MH2) 62 5310 -1.284 -0.987
102 5510 -0.632 -0.335
110 5550 -0.775 0.635 0.680 0.934 0.297 -0.478
134 5670 -1.016 -0.719
Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MH2) (dBm) on On+Off X (dB) Rdesult
Time(ms) | Time(ms) (dBm)
42 5210 -3.976 0.324 0.369 0.878 0.565 -3.411
802.11ac 58 5290 -4.197 0.323 0.368 0.878 0.566 -3.631
(80MH?z) 106 5530 -4.242 0.324 0.369 0.879 0.561 -3.681
122 5610 -4.114 0.323 0.369 0.875 0.578 -3.536

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note 2: Test Result = Reading + DCF
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4.3.4 Trace data

[I[EEE802.114a]
(5.2 GHz Band)
Channel: 36

Channel: 40

Channel: 48

Hkrl !.l !'9 we GHz
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TUV SUD Japan Ltd.

Page 41 of 158




Document Number: JPD-TR-19188-0

(5.3 GHz Band)
Channel: 52

Channel: 56

Channel: 64

Hkrl 5201 159 GHz
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*Avg
Log
18 7
48/
Offst W"‘Hﬂ"‘g
114 ’/""
dB / \
I
Phvg /
188
Hl 52
53 Fr?iﬁ'*-Jf S
AR
(1]
£ Marker
s | 5.261150000 GHz
2.049 dBm
Conter 5,560 #00 GHz ' T Span 25 MHz
sRes BH 1 MHz VBH I MHz Sweap | ma (1001 pra)
Hkrl 5.27% Hz
Ref 20 dBm *Areen 20 dB 1.969 dBm
*Avg |
Log
18
48/ :
OFfst
11.4 &l
a8 |
Phvg
188
Hl 52
53 F§
IHHA
(1]
B Marker
swo | 5.278550000 GHz
1.969 dBm
{.ﬁn!hl-‘:..’ﬁﬂ @oR GMz ) ) Span 25 MHz
sRes BH 1 MHz VBH I MHz Sweap | ma (1001 pra)
Hirl 5.31% 259 GHz
Ref 28 dbm sHteen 28 dE 2.228 dBm
*Avg |
Log
18 :
dB/
OFfse *-"g""ﬂ‘—.i‘" "‘"w
1.4 i
4B LY
/ \

frun |Marker
sw | 5.318250000 GHz
2.220 dBm

Center 5320 @00 GHz Span 25 MHz
sRes BH 1 MHz VEK 3 MHz Sweep | ms (1081 pts)

TUV SUD Japan Ltd.

Page 42 of 158




Document Number: JPD-TR-19188-0

(5.6 GHz Band)

Channel: 100
Hkrl 5.495 129 GHz
Ref 20 dBm sAteen 28 dB 2514 dBm
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36
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Channel: 48
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(5.3 GHz Band)
Channel: 52

Channel: 56

Channel: 64
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(5.6 GHz Band)

Channel: 100
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
Channel: 38

Hikrl 5.187 85 GHz

Ref 20 dBm sAteen 28 dB =0.687 dBm
*Avg ) T

Log

18

daB/

OFfse

A P2 s e i
f |

{ {

Phvg
108

Hl 52
$3 F3

HA

Elfy
fror | Marker

5w | 5.187650000 GHz
-0.887 dBm

Conter 5,199 0 GHz ' ) Span 50 MHz
sRes BH 1 MHz VEH I MHz Sweap | ma (1001 pra)

Channel: 46

Hkrl 5.228 49 GHz

Ref 28 dBm sAteen 20 dE ~1.296 dBm
*Avg

Log

18

dB/

OFfse

1

1.4 e, o~
B |

/

, | -
Phvg
180
Wl 52} |
33 FS)

aAr ol

eﬂ,i Marker
wwp |5,.228400000 GHz

| =1.296 dBm
Conter 5.239 @4 GHz N N - "~ Span 58 MHz
sRes BH 1 MHz VEK 3 MHz Sweep L ms (10G1 pts)

TUV SUD Japan Ltd. Page 4701156




Document Number: JPD-TR-19188-0

Japan
(5.3 GHz Band)
Channel: 54
Herl 5207 89 GHz
Ref 20 dBm sAteen 20 dB -1.552 dBm
*Avg ’
Log
18
4B/ 2
?;FEE M—-&\["—w—w
. P M
| i \
f \
/ |
; i
FHvg i
180
Hl 52
53 F3
ARl
(1]
BN Marker
vivp | 5.267000000 GHz
-1.552 dBm
[ nn!hl- 270 & GHz ) ) Span 50 MHz
sRes BH 1 MHz VEH I MHz Sweap | ma (1001 pra)
Channel: 62
Hkrl 5.30% 35 GHz
Ref 28 dbm sHteen 28 dE =1.264 dBm
*Avg
Log
18

Phvg

18

Hl 52} !
$3 F§

aA
£ Marker
ssvo | 5.306350000 GHz

| =1.284 dBm
Conter 5,310 @4 GHz N N - "~ Span 58 MHz
sRes BH 1 MHz VEK 3 MHz Sweep L ms (10G1 pts)

TUV SUD Japan Ltd. Page 480115




Document Number: JPD-TR-19188-0

(5.6 GHz Band)

Channel: 102
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
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(5.6 GHz Band)
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4.4 Radiated Emissions (Restricted Bands of Operation)
4.4.1 Measurement procedure
[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c)Method AD]
Test was applied by following conditions.
Test method :  ANSI C63.10
Frequency range . 9 kHz to 40 GHz
Test place :  3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x(H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H) 1.5 m (above 1 GHz)
Antenna distance : 3m
Test receiver setting Below 1 GHz
- Detector . Quasi-peak
- Bandwidth : 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak :  RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=Peak
Trace mode=Max hold
- Average : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=RMS

Trace mode=Averaging(300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band horn
Antenna ). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna,
it is positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground
plane.
The EUT is Placed on a turntable, which is 0.8m (below 1 GHz) and 1.5m (above 1 GHz) above ground
plane. The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level. The test results represent the worst case emission for each emission with manipulating the EUT,
support equipment, interconnecting cables and varying the mode of operation. Sufficient time for the
EUT, support equipment, and test equipment are allowed in order for them to warm up to their normal
operating condition.

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode, Rx mode

- Test configuration

Testroom : Measurementroom

Spectrumanalyzer /

Antenna ; Preamplifier Receiver
Cable system :
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Duty cycle result

On On+Off Duty Cycle DCF
Mode Band Time(ms) Time(ms) (%) (dB)

W52 1.392 1.436 96.94 0.135

802.11a W53 1.392 1.436 96.94 0.135

W56 1.392 1.436 96.94 0.135

Sop11 W52 1.288 1.332 96.70 0.146

i W53 1.288 1.332 96.70 0.146
(20MHz)

W56 1.286 1.328 96.84 0.140

Sop11 W52 0.636 0.680 93.53 0.291

i W53 0.635 0.680 93.38 0.297
(40MHzZ)

W56 0.635 0.680 93.38 0.297

Sop11 W52 0.324 0.369 87.80 0.565

-1-1ac W53 0.323 0.368 87.77 0.566
(80MHz)

W56 0.324 0.369 87.88 0.561

Note: DCF = 10log(1/x)

4.4.2 Calculation method

[150 kHz to 25 GHz]
Emission level = Reading + (Ant. factor + Cable system loss - Amp. Gain)
Margin = Limit - Emission level

Example:

Detector: Peak

Limit @ 5147.0 MHz: 74.0 dBuV/m (Peak Limit)

S.A Reading = 40.9 dBuV Cable system loss = 16.4 dB
Result = 40.9 + 16.4 = 57.3 dBuV/m

Margin = 74.0 - 57.3 = 16.7 dB
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4.4.3 Limit

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725GHz band: all emissions outside of the 5.47 5-5.725 GHz
band shall not exceed an EIRP of -27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: all emissions within the frequency range from the
band edge to 10 MHz above or below the band edge shall not exceed an EIRP of -17 dBm/MHz; for
frequencies 10 MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -27
dBm/MHz.

Frequency Field strength Distance
[MHz] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400 / F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3

Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition modulation.
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4.4.4 Test data

Date :  28-October-2019

Temperature :20.2 ['C]

Humidity : 419 [%] Test engineer

Test place : 3m Semi-anechoic chamber Tadahiro Seino

4.4.4.1 Restricted Bandedge

[IEEE802.113]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
#i Agilent # Agilent
Mkr2 5.149 4 GHz Mkr2 5.149 2 GHz
Ref 117 dBpV Atten 18 dB 61.39 dBpY  Ref 117.1 dBpV Atten 19 dB 47,769 dBpVY
#Peak #fvg
Log Log
18 T, 18
a8/ R T
Offst ] 'L Offst ( \
16.5 Iy 10.6
dB M dB J k
0l A ' : A 0l 4‘ ]\
740 54.0 ! 1
dBuY dBuY 8 ~
Lgfiv Phvg
300
Yl sz HL $2
Start 5006 6 GHz Stop 5.208 8 GHz  Start 5.008 6 GHz Stop 5.206 6 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 (1) Frag 5.156 8 GHz 56.95 Bl 1 (1) Freq 5.150 8 GHz 47.77 dBpl
2 [65] Frag 5.149 4 GHz £1.89 dBpl 2 [65] Frag 5.149 2 GHz 47.77 dBpll
Vertical
Peak Average
i Agilent i Agilent
Mkr2 5.124 2 GHz Mkr2 5.149 6 GHz
Ref 117 dBpY Atten 16 dB 99.71 dBpY  Ref 117.1 dBpY Atten 19 dB 47.240 dBpY
#Peak #Avg
Log Log
16 16
dB/ STy | e
Offst Offst
18.5 f \\ 10.6 [/ \
& L .| @ [
?L ) . 2 St iy ol If \‘
X 544
B! e o
LgAy PRy
3600
¥l os2 Ml s2
Start 5.000 © GHz Stop 9,200 @ GHz  Start 5.000 6 GHz Stop 5.209 0 GHz
#hes BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1061 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type # Axis Anplitude Marker Trace Type X Rxis Anplitude
1 [69] Freg 5.158 @ GHz 57.97 dBpV 1 [69] Freg 5.158 @ GHz 47.25 dBpll
2 [69] Freg 5.124 2 GHz 59.71 dBpV 2 [69] Freg 5.149 6 GHz 47.24 dBpl
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[[EEE802.113]

5.3 GHz Band, Channel High

Horizontal
Peak Average
i Agilent 4= Agilent
Mkr2 5,356 72 GHz Mkr2 5,358 56 GHz
Ref 117.1 dBpV Atten 18 dB 66,93 dBpY  Ref 117.2 dBpV Atten 19 dB 48,735 dBpV
#Peak #fvg
Log Log
1@ 1@
a8/ / | a8/ T ™
U Ld T
o oy | > & / |
0l A ol )l ‘! .
740 54.0
Bl Bt =
Lgfiv Phvg
300
Yl sz HL $2
Start 5.300 08 GHz Stop 5.468 00 GHz  Start 5.300 06 GHz Stop 5.468 00 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 (1) Frag 5.356 80 GHz 53.19 dByll 1 (1) Freq 5.356 89 GHz 48.76 dBpl
2 [65] Frag 5.358 72 GHz 66.93 dBul 2 [65] Frag 5.358 56 GHz 48.74 dBpU
Vertical
Peak Average
i Agilent 4 Agilent
Mkr2 5,365 28 GHz Mkr2 5,352 48 GHz
Ref 117.1 dBpV Atten 18 dB 60,50 dBpY  Ref 117.2 dBpV Atten 19 dB 47.661 dBpY
#Peak #vg
Log Log
1@ 16
a8/ ST dB/
Offst Offst
- -
dB " " dB
i T 1
o [ * e m——
dEpY B — 5%
Lgfiv PAvg
3600
¥l sz Ml s2
Start 5.300 08 GHz Stop 5.468 @9 GHz  Start 5.300 98 GHz Stop 5,468 90 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 [65] Frag .35 BA GHz 59.84 dBul 1 [69] Freg 5.358 @8 GHz 47.61 dBpl
2 [65] Frag 5.365 28 GHz 68.58 dBul 2 [69] Freg 5.352 48 GHz 47.66 dBpl
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[[EEE802.113]

5.6 GHz Band, Channel Low

Horizontal
Peak

Average

i Agilent

Mkr2 5.458 325 GHz

i Agilent

Wkrz 5,459 969 GHz

Ref 117.6 dBpV Atten 18 dB 62,16 dBpY  Ref 117.7 dBpV Atten 19 dB 49.428 dBpV
#Peak #vg
Log Log
1 ' 1
8/ \ 8/ [
e | 115 \
& . w‘/w % & |
Dl bt Dl \
74.8 54.0 )
dBp dBpY
Lgfiv Phvg
300
Yl sz HL $2
Start 5.350 906 GHz Stop 5.525 008 GHz  Start 5.356 680 GHz Stop 5.525 009 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 [65] Frag 5.468 B8A GHz 62.11 dBpl 1 [65] Frag 5.460 BAA GHz 49.45 dBpU
2 [65] Frag 5.458 325 GHz 62.16 dBul 2 [65] Frag 5.459 988 GHz 49.43 dBpU
Vertical
Peak Average

i Agilent

i Agilent

Mkr2 5.444 325 GHz

Mkrz  5.459 550 GHz

Ref 117.6 dBpV Atten 18 dB 60.35 dBpY  Ref 117.7 dBpV Atten 19 dB 48.527 dBpY
#Peak #fvg
Log Log
1@ b, 16
a8/ . dB/
Offst 1‘ Offst f
- o & |
i g
1 Ll
ol Goreerasianibt ™ o \
74.8 54.8 Fy :
dBpV dBpY
Lgfiv PAvg
3600
¥l sz Ml s2
Start 5.350 906 GHz Stop 5.525 @06 GHz  Start 5.350 000 GHz Stop 5.525 909 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 1y Frag 5.4606 688 GHz 58.94 dbpu 1 [69] Freg 5.460 BAA GHz 48.58 dBpU
2 1y Frag 5.444 325 GHz 68.35 dBpU 2 [69] Freg 5.459 558 GHz 48.53 dBpl
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[IEEE802.11n (HT20)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
i Agilent 4= Agilent
Mkr2 5.144 @ GHz Mkr2 5.149 & GHz
Ref 117 dBpV Atten 18 dB 60.21 dBpY  Ref 117.1 dBpV Atten 19 dB 47,802 dBpY
#Peak #fvg
Log Log
18 T 18
B/ / V| des -
Offst J ]l Offst j l
i el .
ol LY ol | \
740 54.0 " .
dBpY dBuY 2
LgAw PAvg
300
Yl sz HL $2
Start 5006 6 GHz Stop 5.208 8 GHz  Start 5.008 6 GHz Stop 5.206 6 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Markar Trace Type H fxig finplitude Markar Trace Type K fxie finplitude
1 (1) Frag 5.156 6 GHz 56.52 Bl 1 (1) Freq 5.150 8 GHz 47.76 dBpl
2 [65] Frag 5.144 @ GHz £8.21 dBpl 2 [65] Frag 5.149 8 GHz 47.88 dBpU
Vertical
Peak Average
i Agilent 4 Agilent
Mkr2 5.134 6 GHz Mkr2 5.149 & GHz
Ref 117 dBpV Atten 18 dB 59.87 dBpV  Ref 117.1 dBpV Atten 19 dB 47.262 dBpY
#Peak #vg
Log Log
1@ 16
dB/ P B/
Offst Offst
16.5 .ﬁ ‘l\ 10.6 K\\
& . N o
ol i Qoo ol | !
748 540 : i
dBp dBpY
Lgfiv PAvg
3600
¥l sz Ml s2
Start 5.000 ® GHz Stop 9.200 @ GHz  Start 5.000 6 GHz Stop 5.209 0 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 [65] Frag 5.158 @ GHz 57.64 dBul 1 [69] Freg 5.158 @ GHz 47.19 dBpl
2 [65] Frag 5.134 6 GHz 59.87 dBul 2 [69] Freg 5.149 8 GHz 47.28 dBpl
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[IEEE802.11n (HT20)]

5.3 GHz Band, Channel High

Horizontal
Peak Average
i Agilent 4= Agilent
Mkr2 5,351 84 GHz Mkr2 5,356 98 GHz
Ref 117.1 dBpV Atten 18 dB 64,50 dBpY  Ref 117.2 dBpV Atten 19 dB 48,720 dBpV
#Peak #fvg
Log Log
1@ 1@
8B/ { | 8B/ T
Offst ]' \l Offst f ]l
106 i e, 16.7
dB “\M i dB | |
ol L - . ol / |
740 54.0
dEwl dEwl 2
Lgfiv Phvg
300
Yl sz HL $2
Start 5.300 08 GHz Stop 5.468 00 GHz  Start 5.300 06 GHz Stop 5.468 00 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 (1) Frag 5.356 80 GHz 51.94 Bl 1 (1) Freq 5.356 89 GHz 48.59 dBpl
2 [65] Frag 5.351 84 GHz 64.58 dBpl 2 [65] Frag 5.358 @8 GHz 48.72 dBpll
Vertical
Peak Average
#i Agilent # Agilent
Mkr2 5,357 28 GHz Mkr2 5,356 48 GHz
Ref 117.1 dBpV Atten 18 dB 61.36 dBpY  Ref 117.2 dBpV Atten 19 dB 47.794 dBpY
#Peak #vg
Log Log
1@ 16
a8/ ™ dB/
Offst Offst
10.6 ! ltw 18.7 -\\
& ) ; & | \
911@ T - EL@ ‘J l.
4B B = 2
Lgfiv PAvg
3600
¥l sz Ml s2
Start 5.300 08 GHz Stop 5.468 @9 GHz  Start 5.300 98 GHz Stop 5,468 90 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 [65] Frag 5.358 BA GHz 58.35 dbpl 1 [69] Freg 5.358 @8 GHz 47.67 dBpl
2 [65] Frag 5.357 28 GHz £1.36 dBpl 2 [69] Freg 5.358 48 GHz 47.78 dBpl
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[IEEE802.11n (HT20)]

5.6 GHz Band, Channel Low

Horizontal
Peak

Average

i Agilent

Mkr2 5.458 850 GHz

i Agilent

Mkrz  5.459 550 GHz

Ref 117.6 dBpV Atten 18 dB 63.33 dBpY  Ref 117.7 dBpV Atten 19 dB 49.334 dBpV
#Peak #vg
Log Log
16 I 16
8/ | 8/ i
Offst l Offst \
11.1 iy 11.2
dB 2 ™ dB l
ol ol Ik
74.8 54.0 )
dBp dBpY
Lgfiv Phvg
300
Yl sz HL $2
Start 5.350 906 GHz Stop 5.525 008 GHz  Start 5.356 680 GHz Stop 5.525 009 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 [65] Frag 5.468 0@ GHz £2.28 dBpl 1 [65] Frag 5.460 B8 GHz 49.34 dBpU
2 [65] Frag 5.458 850 GHz £3.33 dBpl 2 [65] Frag 5.459 558 GHz 49.33 dBpU
Vertical
Peak Average

i Agilent

i Agilent

Mkr2 5.456 925 GHz

Mkrz  5.459 725 GHz

Ref 117.6 dBpV Atten 18 dB 60.37 dBpY  Ref 117.7 dBpV Atten 19 dB 48.579 dBpY
#Peak #fvg
Log Log
1@ prS 16
dB/ dB/
Offst l\ Offst
11.1 | 11.2
& . e | & |
i PRI eI ol |
74.8 54.8 - 5
dBpV dBpY
Lgfiv PAvg
3600
¥l sz Ml s2
Start 5.350 906 GHz Stop 5.525 @06 GHz  Start 5.350 000 GHz Stop 5.525 909 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 [65] Frag 5.468 B8A GHz 59.41 dBpl 1 [69] Freg 5.460 BAA GHz 48.59 dBpl
2 [65] Frag 5.456 925 GHz £8.87 dBul 2 [69] Freg 5.459 725 GHz 48.58 dBpl
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[IEEES02.11n (HT40)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
#i Agilent # Agilent
Mkr2 5.148 6 GHz Mkr2 5.149 & GHz
Ref 117 dBpV Atten 18 dB 66,93 dBpY  Ref 117.3 dBpV Atten 19 dB 49,495 dBpY
#Pealk #Avg
Log Log
1@ P il i Y
4B/ / 4B/ i
Offst Ji Offst J‘
16.5 S { 10.8
dB WW dB f
Dl ettt ol /
740 54.0
dBp dBpY
Lgfiv Phvg
300
Yl sz HL $2
Start 5006 6 GHz Stop 5.208 8 GHz  Start 5.008 6 GHz Stop 5.206 6 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 [65] Frag 5.158 @ GHz 67.94 dBpl 1 [65] Frag 5.158 8 GHz 49.61 dBpU
2 [65] Frag 5.148 6 GHz 66.93 dBul 2 [65] Frag 5.149 8 GHz 49.58 dBpU
Vertical
Peak Average
i Agilent 4 Agilent
Mkr2 5116 @ GHz Mkr2 5.148 & GHz
Ref 117 dBpV Atten 18 dB 59.26 dBpY  Ref 117.3 dBpV Atten 19 dB 47,486 dBpY
#Pealk #Avg
Log Log
1@ 16
dB/ U st B 14
Offst Offst
105 ;{ 108 i -
dB dB
1
0 o . 2 St ol |
740 540 = f
dBp dBpY
Lgfiv PAvg
3600
¥l sz Ml s2
Start 5.000 ® GHz Stop 9.200 @ GHz  Start 5.000 6 GHz Stop 5.209 0 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 [65] Frag 5.158 @ GHz 58.53 dbpl 1 [69] Freg 5.158 @ GHz 47.43 dBpl
2 [65] Frag 5.116 @ GHz 59.26 dBpl 2 [69] Freg 5.145 8 GHz 47.48 dBpU
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[IEEES02.11n (HT40)]

5.3 GHz Band, Channel High

Horizontal
Peak Average
i Agilent 4= Agilent
Mkr2 5,352 16 GHz Mkr2 5,356 98 GHz
Ref 117.1 dBpV Atten 18 dB 68,55 dBpY  Ref 117.4 dBpV Atten 19 dB 90,942 dBpV
#Pealk #Avg
Log Log
1y e, 18
8B/ 4 Y e A
Offst \ Offst ‘l
10.6 i 16.9
dB ""’“"’“"\m.w dB l\
2, e S = 3, \
dBpV dBpl F—
Lgfiv Phvg
300
Yl sz HL $2
Start 5.300 08 GHz Stop 5.468 00 GHz  Start 5.300 06 GHz Stop 5.468 00 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 [65] Frag 5.3508 BA GHz £8.23 dbpl 1 [65] Frag 5.358 @8 GHz 51.62 dBpU
2 [65] Frag 5.352 16 GHz 68.65 dBpl 2 [65] Frag 5.358 @8 GHz 58.94 dBpU
Vertical
Peak Average
i Agilent 4 Agilent
Mkr2 5,352 32 GHz Mkr2 5,356 56 GHz
Ref 117.1 dBpV Atten 18 dB 63.33 dBpY  Ref 117.4 dBpV Atten 19 dB 48.234 dBpY
#Pealk #Avg
Log Log
1@ 16
T A s B/
Offst Offst V]
186 \ 189 i
i ! 2 & |
ol B . \ ol |
740 544 F
dBp dBpY
LgAw PAvg
3600
¥l sz Ml s2
Start 5.300 08 GHz Stop 5.468 @9 GHz  Start 5.300 98 GHz Stop 5,468 90 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 [65] Frag 5.3508 BA GHz 62.68 dBul 1 [69] Freg 5.358 @8 GHz 48.22 dBpl
2 [65] Frag 5.352 32 GHz £3.33 dBpl 2 [69] Freg 5.358 56 GHz 48.23 dBpl
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[IEEES02.11n (HT40)]

5.6 GHz Band, Channel Low

Horizontal
Peak

Average

i Agilent

Mkr2 5.457 975 GHz

i Agilent

Mkrz 5,459 375 GHz

Ref 117.6 dBpV Atten 18 dB 68,29 dBpY  Ref 117.9 dBpV Atten 19 dB 90,693 dBpV
#Peak #vg
i v 1y
B/ B/ fsil L
Offst Offst i
11.1 1 P 114
dB Qe [ dB
ol P ol \
74.8 54.0
Bl Bl —
Lgfiv Phvg
300
Yl sz HL $2
Start 5.350 906 GHz Stop 5.525 008 GHz  Start 5.356 680 GHz Stop 5.525 009 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 [65] Frag 5.468 B8A GHz £7.37 dBul 1 [65] Frag 5.460 BAA GHz 58.74 dBpl
2 [65] Frag 5.457 975 GHz £8.29 dBpl 2 [65] Frag 5.459 375 GHz 58.78 dBpU
Vertical
Peak Average

i Agilent

i Agilent

Mkr2 5.452 969 GHz

Mkrz 5,459 375 GHz

Ref 117.6 dBpV Atten 18 dB 62,74 dBpY  Ref 117.9 dBpV Atten 19 dB 48.821 dBpY
#Peak #fvg
Log Log
1@ 16
dB/ Jl dB/ y
Offst Offst
11.1 11.4 JK
dB iy dB
O bt Ll s ol
740 544 )
dBpV dBpY
LgAw PAvg
3600
¥l sz Ml s2
Start 5.350 906 GHz Stop 5.525 @06 GHz  Start 5.350 000 GHz Stop 5.525 909 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 1y Frag 5.4606 688 GHz 61.28 dBpU 1 1 Freq 5.460 BAA GHz 48.86 dBpl
2 1y Frag 5.452 988 GHz 62.74 dBpU 2 1 Freq 5.459 375 GHz 48.82 dBpl
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[IEEE802.11ac (HT80)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
#i Agilent # Agilent
Mkr2 5.141 & GHz Mkr2 5.149 & GHz
Ref 117 dBpV Atten 18 dB 65.09 dBpY  Ref 117.6 dBpV Atten 19 dB 51,304 dBpY
#Pealk #Avg
Log Log
1@ 1@
&/ I &/
Offst Offst
16.5 u)l 11.1 -
dB L dB l
Dl . st Dl |
740 54.0
dBp dBpY
Lgfiv Phvg
300
Yl sz HL $2
Start 5006 6 GHz Stop 5.208 8 GHz  Start 5.008 6 GHz Stop 5.206 6 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 [65] Frag 5.158 @ GHz 64.28 dBpl 1 [65] Frag 5.158 8 GHz 51.45 dBpU
2 [65] Frag 5.141 8 GHz £8.89 dBul 2 [65] Frag 5.149 8 GHz 51.38 dBpU
Vertical
Peak Average
i Agilent 4 Agilent
Mkr2 5.145 @ GHz Mkr2 5.149 & GHz
Ref 117 dBpV Atten 18 dB 60.45 dBpY  Ref 117.6 dBpV Atten 19 dB 48.852 dBpY
#Peak #vg
Log Log
1@ 16
dB/ st B/
Offst Jf“ Offst
16.5 r 11.1
& P i [
ol . % Rt ol f
740 540 z f
dBp dBpY
Lgfiv PAvg
3600
ML $2 Ml s2
Start 5.000 ® GHz Stop 9.200 @ GHz  Start 5.000 6 GHz Stop 5.209 0 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 [65] Frag 5.158 @ GHz 59.91 dBpl 1 [69] Freg 5.158 @ GHz 48.03 dBpl
2 [65] Frag 5.145 @ GHz £8.45 dBpl 2 [69] Freg 5.149 8 GHz 48.05 dBpl
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[IEEE802.11ac (HT80)]

5.3 GHz Band, Channel High

Horizontal
Peak

Average

i Agilent

Mkr2 5.359 84 GHz

i Agilent

Mkr2 5.350 63 GHz

Ref 117.1 dBpV Atten 18 dB 69.30 dBpY  Ref 117.7 dBpV Atten 19 dB 90.367 dBpV
#Peak #vg
Log Log
1@ 1@
a8/ Ty B/
Offst Offst
10.6 \w 1 11.2 —ﬁ\
dB b N L dB l
ol Uil Wit R TN L ol \
74.8 54.0 o
dBp dBpY
Lgfiv Phvg
300
Yl sz HL $2
Start 5.300 08 GHz Stop 5.468 00 GHz  Start 5.300 06 GHz Stop 5.468 00 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 [65] Frag 5.3508 BA GHz 67.64 dBul 1 [65] Frag 5.358 @8 GHz 58.28 dBpU
2 [65] Frag 5.359 84 GHz £9.088 dBul 2 [65] Frag 5.358 @8 GHz 58.37 dBpU
Vertical
Peak Average

i Agilent

i Agilent

Mkr2 5.354 63 GHz

Mkr2 5.356 56 GHz

Ref 117.1 dBpV Atten 18 dB 62,50 dBpY  Ref 117.7 dBpV Atten 19 dB 48.512 dBpY
#Peak #fvg
Log Log
1@ 16
dB/ i dB/
Offst \ Offst
10.6 11.2
& ! = & |
ol bt fuser, : - . ol |
740 544 . r
dBpV dBpY
Lgfiv PAvg
3600
¥l sz Ml s2
Start 5.300 08 GHz Stop 5.468 @9 GHz  Start 5.300 98 GHz Stop 5,468 90 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 1y Frag 5.358 88 GHz 68.28 dBpu 1 [69] Freg 5.358 @8 GHz 48.58 dBpl
2 1y Frag 5.354 88 GHz 62.68 dBpU 2 [69] Freg 5.358 56 GHz 48.51 dBpl
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[IEEE802.11ac (HT80)]

5.6 GHz Band, Channel Low

Horizontal
Peak

Average

i Agilent

Mkr2 5.458 325 GHz

i Agilent

Wkrz 5,459 969 GHz

Ref 117.6 dBpV Atten 18 dB 69,42 dBpY  Ref 118.2 dBpV Atten 19 dB 92,171 dBpV
#Peak #vg
Log Log
1@ 1@
4B/ / 4B/ I
Offst Offst J‘
11.1 11.7
dB _ S gt dB
ol o oo ol
74.8 54.0 [ —
dBp dBpY
Lgfiv Phvg
300
Yl sz HL $2
Start 5.350 906 GHz Stop 5.525 008 GHz  Start 5.356 680 GHz Stop 5.525 009 GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 [65] Frag 5.468 B8A GHz 64.32 dBpl 1 [65] Frag 5.460 BAA GHz 52.28 dBpU
2 [65] Frag 5.458 325 GHz £9.42 dBpl 2 [65] Frag 5.459 988 GHz 52.17 dBpU
Vertical
Peak Average

i Agilent

Wkr2 5.449 750 GHz

i Agilent

Mkrz 5,459 260 GHz

Ref 117.6 dBpV Atten 18 dB 62,62 dBpV  Ref 118.2 dBpV Atten 18 dB 49.500 dBpY
#Peak #vg
Log Log
1@ 16
dB/ P el B =74
Offst (Offst |
11.1 f 11.7 {r—‘—'
dB L, dB
ol VIS JU e ol
740 54.8 2
dBpV dBpY
Lgfy PAvg
360
¥l sz HL 52
Start 5.358 066 GHz Stop 5.525 008 GHz  Start 5.350 008 GHz Stap 5.525 808 GHz
#Res BM 1 MHz #JBH 3 MHz #5uweep 108 ms (1001 pts)  #Res BH 1 MHz #YBH 3 MHz #Sweep 100 ms (1001 nts)
Marker Trace Type W Axig fimplituda Marker Trace Type X R Anplitude
1 ) Freq 5.458 BEA GHz 59.55 dBull 1 w Freg 5.458 B85 GHz 49.52 dBpl
2 [e5) Frag 5.449 758 GHz £2.62 dBull 2 [¢8) Freg 5.459 288 GHz 43.58 dByl
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4.4.4.2 Non-Restricted Bandedge

[IEEE802.113]

5.6 GHz Band, Channel High

Peak
Horizontal Vertical
4 Agilent 4 Agilent
Mkr2 5,725 55 GHz Mkr2 5725 25 GHz
Ref 118.1 dBpV Atten 18 dB 64,39 dBpV  Ref 1181 dBpV Atten 19 dB £1.61 dBpY
#Peak #Peak
Log Log
1a ™ 18 Jm—
a8/ | dB/ Y
o M I |
B | et Wby, 2 4 ,
ol e, o "Mk
68.2 68.2
dBpV dBpY
Lgfy LgAw
Yl sz ¥l os2
Start 5.675 08 GHz Stop 5.825 00 GHz  Start 5.675 08 GHz Stop 5,825 90 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 100 ms (10601 pts)
Marker Trace Type W Axig fimplituda Marker Trace Type X Rxis Amplitude
1 [65] Frag 5.725 BA GHz £1.95 dBpl 1 [69] Freg 5.725 00 GHz 68,08 dBpU
2 [65] Frag 5.725 55 GHz £4.39 dBpl 2 [69] Freg 5.725 25 GHz E1.61 dBpl

[IEEE802.11n (HT20)]

5.6GHz Band, Channel High

Peak
Horizontal Vertical
i Agilent 4 Agilent
Mkr2 5.727 85 GHz Mkr2 5.725 48 GHz
Ref 118.1 dBwY Atten 16 dB 56.71 dBpV  Ref 118.1 dBpY Atten 18 dB 61.92 dBpY
#Peak #Peak
Log Log
1 f— 10 e
a8/ | dB/ N
g]gfgt '\ ffst \[
h 11.6
i el 12 b /"uj L_\*
ol Hdrit, " ol e, . A
58.2 68.2
dBpY dBpY
LgAw LgAv
V1 §2 V1 52
Start 5.675 98 GHz Stop 5.825 @9 GHz  Start 5.675 98 GHz Stop 5.825 00 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 1y Frag 5.725 8@ GHz 67.23 dbpU 1 1 Freq 5.725 @8 GHz B1.52 dEpl)
2 1y Frag 5.727 B85 GHz 66.71 dBpU 2 1 Freq 5.725 48 GHz 61.92 dEpl)
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[IEEES02.11n (HT40)]

5.6GHz Band, Channel High

Peak
Horizontal Vertical
i Agilent 4= Agilent
Mkr2 5,725 5 GHz Mkr2 5,782 25 GHz
Ref 118.1 dBpV Atten 18 dB 63.99 dBpY  Ref 118.1 dBpV Atten 19 dB 61.31 dBpY
#Peak #Peak
Log Log
1@ 1@
d&/ \ d&/
Offst Offst
116 116
dB . P dB
ol . . ol R %
68.2 68.2
dBp dBpY
Lgfv Lofv
Yl sz ¥l 52
Start 5.675 08 GHz Stop 5.825 00 GHz  Start 5.675 08 GHz Stop 5.825 0@ GHz
#Res BH 1 MHz #BH 3 MHz #5Sweep 100 ms (1081 pts)  #Res BW 1 MHz #UBH 3 MHz #5weep 100 ms (1081 pts)
Marker Trace Type W Axig fimplituda Marker Trace Typa ¥ Axie fimplituda
1 [65] Frag 5.725 BA GHz £2.99 dBul 1 [65] Frag 5.725 @8 GHz 61.38 dBpU
2 [65] Frag 5.725 85 GHz £3.99 dBpl 2 [65] Frag 5.782 25 GHz 61.81 dBpU
[IEEE802.11ac (HT80)]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
i Agilent 4 Agilent
Mkr2 5.703 5 GHz Mkr2 5,702 3 GHz
Ref 118.1 dBpV Atten 18 dB 65.75 dBpY  Ref 1181 dBpV Atten 19 dB £3.28 dBpY
#Peak #Peak
Log Log
18 e 16
8B/ i B/ [,
Offst ¥ Offst H
116 11.6
4 (WA & \
ol ! W%m “ . ol l‘h\d‘MW».w& X
68.2 68.2
dBp dBpY
Lgfv LgAv
Yl sz ¥l os2
Start 5.600 © GHz Stop 9.900 @ GHz  Start 5.600 6 GHz Stop 5.999 0 GHz
#Res BH 1 MHz #BH 3 MHz #Sweep 100 ms (1001 pts)  #Res BH 1 MHz 4UBH 3 MHz #Sweep 108 ms (1061 pts)
Marker Trace Type H Axic finplitude Marker Trace Type X Rxis Anplitude
1 [65] Frag 5.788 B GHz 65.56 dBul 1 [69] Freg 5.7808 8 GHz 68.98 dBpl
2 [65] Frag 5.783 5 GHz 65.75 dBpl 2 [69] Freg 5.782 3 GHz 63.20 dBpl
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4.4.4.3 Radiated Emissions

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

22-October-2019

22.4 [°C]

41.2 [%]

3m Semi-anechoic chamber

23-October-2019

22.9 [C]

33.8 [%]

3m Semi-anechoic chamber

24-October-2019

22.9 ['C]

33.8 [%]

3m Semi-anechoic chamber

25-October-2019

21.4 [°C]

42.3 [%]

3m Semi-anechoic chamber

28-October-2019

21.3 ['C]

42.3 [%]

3m Semi-anechoic chamber

29-October-2019

22.4 [°C]

30.8 [%0]

3m Semi-anechoic chamber

30-October-2019

22.4 [°C]

30.8 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino
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Japan
[IEEE802.11a]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HN PK/AV (dBuv) (dB) (dB) (dBuv/m) | (dBuV/m) (dB)
36 5180 10360.00 H PK 45.3 10.8 56.1 68.2 12.1
802.11a 40 5200 10400.00 H PK 44.6 10.8 55.4 68.2 12.8
48 5240 10480.00 H PK 45.3 11.0 56.3 68.2 11.9
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
52 5260 10520.00 H PK 46.1 11.1 57.2 68.2 11.0
802.11a 56 5280 10560.00 H PK 454 11.2 56.6 68.2 11.6
’ 64 5320 10640.00 H PK 44.8 11.3 56.1 74.0 17.9
64 5320 10640.00 H AV 34.0 11.3 0.135 45.3 54.0 8.7
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
5476.99 H PK 55.0 10.9 65.9 68.2 2.3
5468.50 \Y PK 49.7 11.0 60.7 68.2 7.5
100 5500 11000.00 H PK 45.8 11.9 57.7 74.0 16.3
802.11a 11000.00 H AV 35.0 11.9 0.135 47.0 54.0 7.0
’ 116 5580 11160.00 H PK 46.6 12.0 58.6 74.0 15.4
11160.00 H AV 344 12.0 0.135 46.5 54.0 7.5
140 5700 11400.00 H PK 45.1 12.2 57.3 74.0 16.7
11400.00 H AV 33.9 12.2 0.135 46.2 54.0 7.8
Note:
1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
[IEEE802.11n (HT20)]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
802.11n 36 5180 10360.00 H PK 46.8 10.8 57.6 68.2 10.6
(ZOMHZ) 40 5200 10400.00 H PK 45.4 10.8 56.2 68.2 12.0
48 5240 10480.00 H PK 46.2 11.0 57.2 68.2 11.0
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuv/m) | (dBuVv/m) (dB)
52 5260 10520.00 H PK 46.4 11.1 57.5 68.2 10.7
802.11n 56 5280 10560.00 H PK 46.3 11.2 57.5 68.2 10.7
(20MHz) 64 5320 10640.00 H PK 45.1 11.3 56.4 74.0 17.6
10640.00 H AV 338 11.3 0.146 45.2 54.0 8.8
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/IAV (dBuVv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
5468.90 H PK 535 11.0 64.5 68.2 3.7
5464.70 \Y PK 48.9 11.0 59.9 68.2 8.3
100 5500 11000.00 H PK 45.8 11.9 57.7 74.0 16.3
802.11n 11000.00 H AV 33.6 11.9 0.14 45.6 54.0 8.4
(20MHz) 116 5580 11160.00 H PK 45.4 12.0 57.4 74.0 16.6
11160.00 H AV 343 12.0 0.14 46.4 54.0 7.6
140 5700 11400.00 H PK 44.9 12.2 57.1 74.0 16.9
11400.00 H AV 33.9 12.2 0.14 46.2 54.0 7.8
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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Japan
[IEEE802.11n (HT40)]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (@Buv/m) | (dBuV/m) (dB)
802.11n 38 5190 10380.00 H PK 45.2 10.8 56.0 68.2 12.2
(40MHz) 46 5230 10460.00 H PK 45.0 11.0 56.0 68.2 12.2
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
802.11n 54 5270 10540.00 H PK 449 11.1 56.0 68.2 12.2
(40MHZ) 62 5310 10620.00 H PK 45.1 11.3 56.4 74.0 17.6
10620.00 H AV 35.0 11.3 0.297 46.6 54.0 7.4
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
5467.70 H PK 55.0 11.0 66.0 68.2 2.2
5469.80 \ PK 51.8 11.0 62.8 68.2 5.4
102 5510 11020.00 H PK 44.8 11.9 56.7 74.0 17.3
802.11n 11020.00 H AV 34.2 11.9 0.297 46.4 54.0 7.6
(40MHz) 110 5550 11100.00 H PK 45.3 12.0 57.3 74.0 16.7
11100.00 H AV 354 12.0 0.297 47.7 54.0 6.3
134 5670 11340.00 H PK 44.8 12.2 57.0 74.0 17.0
11340.00 H AV 35.3 12.2 0.297 47.8 54.0 6.2
Note:
1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
[IEEE802.11ac (HT80)]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
802.11ac
(80MH2) 42 5210 10420.00 H PK 449 10.9 55.8 68.2 12.4
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HN PK/AV (dBuv) (dB) (dB) (@Buv/m) | (dBpV/m) (dB)
802.11ac
(80MH2) 58 5290 10580.00 H PK 45.0 11.2 56.2 68.2 12.0
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
5466.60 H PK 54.2 11.0 65.2 68.2 3.0
106 5530 5468.90 \ PK 511 11.0 62.1 68.2 6.1
802.11ac 11060.00 H PK 45.8 11.9 57.7 74.0 16.3
(80MHz) 11060.00 H AV 33.7 11.9 0.561 46.2 54.0 7.8
122 5610 11220.00 H PK 45.3 12.1 57.4 74.0 16.6
11220.00 H AV 34.7 12.1 0.578 47.4 54.0 6.6
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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4.4.4.4 Measurement chart
Transmission mode
[11a]

W52 / Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum 21.3[C] 42.3(%)
Serial No. : N/A Notel CH:36 5180MHz
Test mode : 5GHz_ W52 _11a_Tx_ch:Low Note2
[dB( iz V/m)]
i N EEE : T 1 1 1 1 11| <FCCPartl5 subpartC
C A A i : A A A Limit(QP)
1 1 1 [ 1 1 I | 1 [ {10 MHz_Tx W52_11a Low
50 - — " " — Peak level(H,PK)
N i ! ' v | ! ! ! ! oLt Peak level(V,PK)
| | 1 1 | 1 1 1 1 1 1 | 1 1
r 1 1 1 1 1 1 1 I 1 1 1 1
e il : IR
40 L | | 1 1 | 1 1 1 1 1 1 | 1 1
L | | 1 1 1 1 1 1 1 1 1 | 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1 1
- ] I [ R B | I | | [
= - ] ] [ T B | 1 1 | [ |
g 30 T R i V T R —
o I~ | | 1 1 1 1 1 1 1 1 1 | 1 1
- | I [ N B | I I | [
- I 1 1 I I 1 I 1 1 1 I I 1 |
L | | 1 1 1 1 1 1 1 1 | 1
20 M S ; —— T
| ] [ T B | |
] [ T B | o
| 1 1 | 1 1 1 | 1 1
1 1 1 1 1 1 1 1 1 1 1 1
10 I — T T ! —
- | 1 | | I i [
- 1 1 1 | 1 1 1 1 1 1
- | | 1 1 1 | 1 1 1 | 1 1
| 1 1 1 1 1 1 | 1 1 1 | 1 1
L : : 11 H ) : : | [N .
0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz)

Final Result
No. Frequency (P) c.t Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11a]
W52 / Channel Low
ABOVE 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 22.9[°C] 33.8(%]
Serial No. : N/A Notel : ch:36_5180MHz
Test mode : 5GHz W52_11a_Tx_Low Note2 s
[dB( 1z V/m)]
2,

{FCC E_GHz(Peak _Only) 3m>
— 1 Ini{PK)
<01_GHz_Tx W52_11a_Low>
Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)

110

100

90

80

70

T T T
| | I
I I 1
1 1 |
1 1 |
| | I
| 1 |
1 1 |
| | I
L i J
1 1 |
1 1 |
L L 1
t T 1
| | I
1

—

Level

60

UL LA LA LAY LA LR LA

50

40
30

TTITT[TTITIT I T[T ITI]TT

1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) Reading c.f Result Limit Margin Height Angle
PK PK PK PK
[MHz] (dB(xV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB] [cm] * ]
1 10360.000 H 45.3 10.8 56.1 68. 2 12:1 100.0 83.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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[11a]
W52 / Channel Middle
BELOW 1GHz

TTTT

Company name : KYOCERA Corporation Standard FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum 21.3[C] 42.3[%
Serial No. :N/A Notel CH:40 5200MHz
Test mode : 5GHz_ W52 _11a_Tx_ch:Mid Note2
[dB(z V/m))
60 T T —T—T T T T T —T ~ - -~
L | | | T \ | | | \ o FCC Pur[l.{ >pbp:u‘t(
Eoor o ! A “Limit@P)
r 1 1 | [ 1 | | | 1 v a1 <11.MHz Tx W52_11a Mid
50 — ; ; — Peak level(H,PK)
r ] ! o ! ! ! ! v ot Lt — Peak level(V,PK)
| | 1 1 1 1 1 1 1 1 1 1 1 1
[ | 1 I I 1 I I 1 1 1 I 1
F 4 ] ! I
40 L 1 1 1 1 1 1 1 1 1 1 1 1 1 ]
[ | | 1 1 | 1 | 1 1 1 1 1 1 |
| | 1 1 | 1 | 1 1 1 1 1 1 |
- i i [ | i I | i [
E wmf—1 | | ! : R RS
5 30 | | 1 1 1 1 1 1 1 1 1 1 1 |
= 1 1 1 1 1 1 | 1 1 1 1 1 1 |
| | [ | | | | | [
| | [ | | | | [N
1 1 1 1 | 1 | 1 1 1 1 1
| 1 1 1 1 1 1 1 | 1
] ] [ [ ] 1 | [ 1
i i [ | |
i [ | |
| 1 1 1 1
] 1 1 | 1
1 1 | 1
T T

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) e f Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11a]
W52 / Channel Middle
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 22.9[°C] 33.8(%]
Serial No. :N/A Notel : ch:40_5200MHz
Test mode : 5GHz_W52_11a_Tx Mid Note2 g
dB( 2 V/m))
2
- E i | i | R FCC E_GHz(Peak_Only)_3m>
110 E : ; ! . ! i1 Limit(PK)
= | 1 | 1 1 1 | 1 <02_GHz_Tx_W52_11a Mid>
i E ' ! ! : H . Peak level(H,PK)
2 ! ! ! Hoor o ——— Peak level(V,PK)
90 E . n n s + + P Emission level(H,PK)
= 1 1 1 1 1 1 1 1
0 E : : ; ; I
80 r | 1 | 1 I | | |
E 1 1 1 1 1 1 1 1
70 : e
T of : I SRR
2 60 F
- E - . ] =
50 i i i E—
g 1 1 1 1 1 1 1
40 F 7 7 7 ——T—
E I 1 I 1 1 1 1 I
30 F i T ; —
C 1 1 1 1 1 1 1 1
20 F T T T ————
E ] : IR E
10 E | I | | | | | |
0 E ! ] ! i ! .
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading o Result Limit Margin Height Angle
PK ‘ PK _ PK PK _
(MHz] [dB(xV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB] [cm] = 4]
1 10400.000 H 44.6 10.8 55.4 68. 2 12.8 100. 0 90.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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[11a]
W52 / Channel High
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.3[°C] 42.3(%]
Serial No. :N/A Notel : CH:48 5240MHz
Test mode : 5GHz_W52_11a_Tx_ch:High Note2 2
dB(z V/m)]
60 T T — T T T T T — T _ = .
- | | [ | 1 I 1 I | <FCC Part15 subpartC >
SRR : Lo b —— Limit@p)
r | | I 1 o | 1 | | 1 1 o [ {12 MHz_Tx_W52_11a_High>
50 ! I ; ] : — Peak level(H,PK)
r : : ! : : ! : ! : : ! ! : — Peak level(V,PK)
1 1 1 1 1 1 1 1 1 1 1 1 1 1
o 1 1 1 1 1 1 1 1 | | 1 1
R A : N
40 5 1 1 1 1 1 | 1 1 1 1 | | 1 1
| 1 1 1 1 1 | 1 1 1 1 | | 1 1
1 1 1 1 1 | 1 1 1 1 | | 1 1
o | | [ | 1 I I |
> - | | [ I 1 I I |
g 30 I R ' v i
— B | | 1 | [ | | | | 1 1 o
o I | [ I 1 I I [
o I | [ I 1 1 1 |
- 1 1 1 1 1 1 1 | 1 1 1 1
20 — 1 ; —T T
i | [ | 1 |
| [ | | MR
1 1 1 1 | 1 | | | 1 1
1 1 1 1 1 | 1 |’ 1 | | 1 1
10 T — T 7 T
- | | | | I 1 [
- 1 1 1 | 1 1 | | 1 1
= 1 1 1 1 1 | 1 1 1 1 1 1
1 1 1 1 1 | 1 1 1 | | 1 1
0 C ! ! i 4 ! l ! ) 1L |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle

[MHz] [dB(1/m)] [cm] [°]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Japan Ltd. Page 76 01158




Document Number: JPD-TR-19188-0

[11a]
W52 / Channel High
ABOVE 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 22.9[°C] 33.8(%]
Serial No. :N/A Notel : ch:48 5240MHz
Test mode : 5GHz_W52_11a_Tx_High Note2 g
dB(z V/m)]

120

E i | i i R {FCC E_GHz(Peak_Only)_3m
110 E ! ! ! I S N Limit(PK)
E | 1 | 1 1 | [ <03_.GHz_Tx_W52_11a_High
100 E ! ) i ! ! (- Peak level(H,PK)
E ! ! ! ! ! Lo Peak level(V,PK)
90 E ! . . H H Emission level(H,PK)
E i i i A R
80 | : : i
L
= E | 1 1 1 1 | [
g 60F : e—— R
=0 M
20 7 q 7 — 1
= ] 1 1 I I 1 1 1
30 F ; T ; e
20 F : T : T ——
E 1 1 1 I I 1 1 1
10 E ' ' " " ——r
N: ; HREEEE
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle
o PK ‘ PK I . ¢ PK )
[MHz] [dB(xV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)] [dB] [cm] ° 1]
1 10480.000 H 45.3 1150 56.3 68. 2 119 100.0 83.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W53 / Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno

Model No. : CB70 Temp,Hum : 21.3[°C] 42.3(%)

Serial No. : N/A Notel : CH:52 5260MHz

Test mode : 5GHz_W53_11a_Tx_ch:Low Note2 3

dB( z V/m)]
60

L | | Y | | | | Y {FCC Part15 subpartC >
3 | 1 1 1 I 1 I 1 1 I 1 1 1 | imit D'
1 1 1 1 1 1 1 1 1 1 1 1 1 | ‘L”“l_l(Q[ )
C ! ! [ I 1 i i v o ] <13MHz Tx W53_11a Low
50 ————————+ " ; — Peak level(H,PK)
L | | R | 1 | | R _— ak level(V.PK
N i i ! i1 ! H H | ' o1t Peak level(V,PK)
1 1 1 1 1 1 1 1 1 1 1 1 1 1
W | 1 1 1 1 1 1 1 1 1 1 |
- | | [ | | I | | [ T
40 = 1 % 1 1 1 1 1 1 1 1 1 1 1 1
| | 1 1 1 1 1 1 1 1 1 1 1 |
R | | 1 1 1 1 1 1 1 1 1 1 1 |
- I I 1 1 I 1 I 1 1 1 1 1 1 |
= . | | [ T B | I | | [
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
Q 30 ] ] | | [ | | | | 1 1 [
b 1 1 1 1 1 1 1 1 1 1 1 1 1 1
| | [ T B | I | | [ T B
| | [ T B | 1 | | [
1 1 1 1 1 1 1 1 1 1 1 1 1
| 1 1 1 1 1 1 1 1 1
] ) 1 1 [ 1 { [ [
| i [ T B i
1 1 1 I 1 I
| 1 1 1 1
1 1 1 1
1 1 1 1
T T T

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) " i Height Angle

[MHz] [dB(1/m)] [cm] ¢ ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W53/ Channel Low
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 22.9[C] 33.8[%)
Serial No. :N/A Notel : ch:52_5260MHz
Test mode : 5GHz_W53_11a_Tx_Low Note2 2

[dB( 2 V/m)]
9,

- ¢FCC E.GHz(Peak Only) 3m>
Limit(PK)
<04_GHz_Tx_W53_11a_Low>
Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)

110
100

TITTTIT [T I I IT I T IT T I T77TT

Level
o @
S &
\

1 ]
] 1 ] 1
= 1 1 | 1 1 1
40 F 7 7 : T ——
g 1 1 I I 1 1 1
30 T ; T T
C 1 1 | | 1 1 1
20 : I
E | R EE
10 = | 1 1 1 ; | |
oE ! ! ! I I |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz)

Final Result

No. Frequency (P) Reading c. T Result Limit Margin Height Angle
PK PK I ¢ PK A
[MHz] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] (cm] [ 1]
1 10520.000 H 46. 1 11..1 572 68. 2 11.0 100.0 81.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W53 / Channel Middle
BELOW 1GHz

Company name : KYOCERA Corporation Standard FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum 21.3[C] 42.3[%
Serial No. :N/A Notel CH:56 5280MHz
Test mode : 5GHz_W53_11a_Tx_ch:Mid Note2
dB(z V/m)]
60 T T —TT T T T T — T A ey
- 1 1 [ T 1 | | | [ T <FCC Partl5 >pbp¢um >
R : bbb b ——— Limit@Qp)
C 1 1 | [ | | | | 1 v a1 <14 MHz Tx W53_11a Mid
50 e ; ; _— Peak level(H,PK)
N ! ! : : : : l ) : : ! 1 1 — Peak level(V,PK)
1 1 1 1 1 1 1 1 1 1 1 1 1 1
[ | | 1 1 | 1 1 1 1 1 1 |
r ! I I S A ; ; ; A T S
40 L | | 1 1 | 1 1 1 1 1 1 1 1 1
L | | 1 1 | 1 1 1 1 1 1 1 1 1
| | 1 1 | 1 1 1 1 1 1 1 1 |
- | | [ | | I | | [
- - | | [ | | 1 | | [
g 30 i 0 y i
—_ B 1 1 | | [ | | | | 1 1 [
o | i [ | | I I | [
- i i [ | | 1 1 I [
- 1 1 1 1 1 1 1 1 1 1 1 1
.)0 | | 1 1 | 1 1 1 1 1 1
- oo . e
H | [ | |
L | | | [ |
L. 1 1 1 1 1
1 1 1 1 1 1
o e !
- 1 | 1
L 1 1 | | |
| | 1 1 | 1 1
& | | oo |
0 ! ! HE !
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W53/ Channel Middle
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 22.9[°C] 33.8(%]
Serial No. :N/A Notel : ch:56_5280MHz
Test mode : 5GHz_W53_11a_Tx Mid Note2 s
dB(z V/m)]
9,
M e i | i | R <FCC E_GHz(Peak_Only)_3m>
110 = ! ! . ! ) L (. Limit(PK)
E | 1 | 1 1 | [ <05_GHz_Tx_W53_11a Mid>
100 E ! I ! ! ! (- Peak level(H,PK)
F ! ! ! ! ! o Peak level(V,PK)
90 F + . s Emission level(H,PK)
= ] 1 1 1 | 1 1 1
E | 1 I | 1 [
80 F 1 1 1 1 1 1 1 1
C | | | 1 1 | | |
C 1 1 1 | | 1 1 1
70 i T i S
E | | | 1 1 | | |
il 1 1 1 1 ] 1 1 1
E 1 1 1 1
- 1 1

Level
o @
S o
1 T

Wd

1 !
i i i | o
40 E ; 7 7 : T ——
E 1 1 1 I I 1 1 1
30 £ T ; ; : [
20 F : : ; : I
C 1 1 1 I I 1 1 1
]O : 1 : : | : 1 1 1
- i i I N
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading e F Result Limit Margin Height Angle
) PK PK _ KK PK .
[MHz] [dB(xV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB] [cm] ° 1]
1 10560.000 H 45.4 112 56. 6 68. 2 11.6 100.0 87.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W53/ Channel High
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.3[°C] 42.3[%)
Serial No. :N/A Notel : CH:64 5320MHz
Test mode : 5GHz_W53_11a_Tx_ch:High Note2 :
dB(z V/m)]
60 T T —TT T T T T — T - & -
= 1 1 [ 1 | 1 | [ T <FCC Partl5 >pbpur[t
C A i : I A - Limit(QP)
r | 1 | [ | | 1 | | [T <{15.MHz_Tx_W53_11a_High
50 ! ! Lo ! : : H I Peak level(H,PK)
IREEREE : P T PeaklevelVPR)
[ | | 1 1 1 1 1 1 1 1 1 1 1 1
| | 1 1 1 1 1 1 1 | 1 1
r : I S I : d : I N
40 L | | 1 1 | 1 1 1 1 1 1 | 1 |
| | 1 1 1 1 1 1 1 1 1 1 1 1
[ | | ] ] ] 1 ] ] ] ] 1 | 1 |
- | | [ | | 1 I I [
> - | | [ | 1 I I [
g 30 | T —— i y R R R —
— B 1 1 I [ | | I I 1 [
- | | [ | 1 I I [ |
- i i [ | 1 I I T T N
= | | 1 1 1 1 1 1 1 1 1 | 1
,30 | 1 1 1 1 1 1 1 1 1 1
i o i i
= | [ | o
- | 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 | 1 1
e
- 1 1 1 | 1 1 1 1 1 1
- | 1 1 1 1 | 1 1 1 | 1 1
| | 1 1 1 1 1 1 1 1 | 1 1
0 C H : i 1 1 ! ] i : } I . |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz)

Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] >

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W53/ Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 22.9[°C] 33.8[%)
Serial No. :N/A Notel : ch:64_5320MHz
Test mode : 5GHz_W53_11a_Tx_High Note2 -
[dB( 2 V/m)]
2
B E i i | i o <FCC E_GHz(Peak_Only) 3m>
110 = ! : : ! ' i1 — Limit(PK)
E | 1 | 1 1 | [ <06_GHz_Tx_W53_11a_High>
100 F ; ; ; i ——— Peak level(H,PK)
E ' ! ' 3 L Peak level(V,PK)
90 E ‘ + : + + + : Emission level(H,PK)
E / - i i LI o 5 &L ~UL(H,CAV)
80 F : i
C 1 | 1 | | 1 1 1
0 : e
T m : 1
z 60F
EOUE ) ' L
50 5 i I i ] i
E 1 1 i 1 1 1 1
40 F 7 i 7 ——
E I I 1 | | [
30 F i I ; —
C 1 | 1 | | 1 1 1
20 F T T T l ———
oF ! R R N N
N ! : T T
0 E | ! ) ! ! I (S
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Margin Margin Height Angle
‘ K CAV K AV PK PK av.
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm) |
1 10640.000 H 44.8 34.0 11.3 56. 1 45.3 74.0 17.9 8.7 113.0 80.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W56 / Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.3[C] 42.3[%]
Serial No. :N/A Notel : CH:100 5500MHz
Test mode : 5GHz_W56_11a_Tx_ch:Low Note2 :
[dB( 2 V/m)]
60 T T —T—T T T T T — T S - -
- l 1 [ T 1 | | | oo <FCC Partl5 >pbpur[(
C i A : | R S T . Limit(QP)
C i i [ I i 1 I i v a1 <16 MHz Tx W56_11a_Low
50 — ; ; — Peak level(H,PK)
N : : : : : : : : : : ! ! : : — Peak level(V,PK)
1 1 1 1 1 1 1 1 1 1 1 1 1 1
r 1 1 1 I | 1 1 I 1 1 [
r . | ; : : P b
40 5 | | 1 1 1 1 1 1 1 1 1 1 1 1
[ | 1 1 1 1 1 1 1 1 1 1 | 1 1
] | 1 1 1 1 1 1 1 1 1 | 1 1
’ I I I 1 ] 1 I 1 1 ] 1 1 1 ]
) - | | [ | I I I [ ]
g 30 | i i y -
— B 1 1 | oo | | I | 1 [ T
- | | [ | I 1 I [
- i i [ | 1 I 1 [
L. 1 1 1 1 1 1 1 1 1 1 1 1
_30 | | 1 1 1 1 1 1 1 1 1
i oo i i
- | [ | | i I
L 1 1 1 1 1 1 1 | 1 1
- I 1 1 1 1 1 1 1 1 | 1 1
1 1 1 1 1 1 1 1 1 1 1 1
ol S ' : R
- 1 1 1 | 1 1 1 1 1 1
- 1 1 | 1 1 | | | 1 [
| | 1 1 1 1 1 1 1 1 | 1 1
0 C ! I [ . | i ! ! I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) T Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W56 / Channel Low
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino )
Model No. : CB70 Temp,Hum,Atm : 22.9[C] 33.8[%]
Serial No. : N/A Notel : ch:100_5500MHz
Test mode : 5GHz_W56_11a_Tx_Low Note2 -
[dB(u V/m))
2,
i E i i | i o0 <FCC E_GHz(Peak Only)_3m>
110 E ) ! ) . , R — Limit(PK)
- | 1 1 1 1 1 1 1 <07_GHz_Tx W56_11a_ Low>
100 E ; : : : — ——— Peak level(H,PK)
E ! i ! ! ! 1 Peak level(V,PK)
90 F 4 ’ .+ + Emission level(H,PK)
E i | i i I &L ~(H,CAV)
80 F : : ! ¢ : el o Emission level(V,PK)
E 1 | | 1 | 1 | 1
70 : i i 1
2 ! I I
E - E } . . [
50 f5 1 ] T 7 i l a
- 1 | 1 1 1 1 1
40 E T i i —
E | | 1 | | [
30 F T T T ——
C 1 | 1 1 1 1 1 1
20 | T T T — T
F I | I | | [
o 1 | 1 1 1 1 1 1
10 | t + t + + et
b 1 | 1 1 1 1 1 1
0 E ! ! ! ! i [
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Margin Margin Height Angle
K CAV ) K cav.  PK PK CAV_ o )
[dB(pV)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(pxV/m)] [dB(uV/m)] [dB] [dB] Lem) ° 1]
1 H 55.0 11.0 66. 0 68. 2 2.2 100. 0 89.0
2 i 49.7 11.0 60.7 y 7.5 100. 0 124.0
3 H 45.8 35.0 11.9 57.7 46.9 16.3 7.1 100.0 82.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W56 / Channel Middle
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.3[C] 42.3[%]
Serial No. :N/A Notel : CH:116 5580MHz
Test mode : 5GHz_W56_11a_Tx_ch:Mid Note2 :
dB( 2 V/m))
60 T T —T—T T Fi -
- | | T | FCC Partl5 subpartC >
r ! ! LI ! Limit(QP)
: 1 1 1 1 [ 1 {17 MHz_Tx W56_11a Mid
50 — ' Peak level(H,PK)
- 1 I [ N | Peak level(V,PK)
L | | 1 1 1 1 1
1 1 1 1 | 1 !
I 1 1 I I |
r ! I S A :
40 L 1 1 | [ |
| | 1 1 | 1 1
N 1 1 I I [ 1
- 1 1 [ | |
> - 1 1 [ T 1
g 30 T S B S R 0
—_ B 1 1 | | [ |
- 1 1 [ T 1
- 1 i [ R |
- | | 1 1 1 1 1
20 — ;
1 I [ T
- I 1 1 I 1
L | I I [ I
L 1 1 1 1 1 1
10 T — T T
- 1 1 | 1
- | 1 1
[ 1 1 | 1 |
| | 1 1 | 1 1
oL H (I N (N !
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz])

Final Result
No. Frequency (P) c.f Height Angle

(MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W56 / Channel Middle
ABOVE 1GHz

Company name : KYOCERA Corporation Standard
EUT : Mobile Phone Operator
Model No. : CB70 Temp,Hum,Atm
Serial No. :N/A Notel
Test mode : 5GHz_W56_11a_Tx Middle Note2
[dB( iz V/m)]
120 T T T T T —T—T = e ! :
E I I | 1 1 [ {FCC E_GHz(Peak_Only) 3m>
110 E . ) : ) L i1 ! — Limit(PK)
E | | | | | | [ <08_GHz_Tx W56_11a Mid>
100 E ! H H H ! I — Peak level(H,PK)
F ! : ! ! ' T Peak level(V,PK)
90 F .’ . + : . Emission level(H,PK)
B H | i i . . © &L ~V(H,CAV)
80 F i , i I
- 1 1 1 1 1 1 1 1
‘;'0 C 1 1 1 1 1 1 1 1
= E i i i | R
§ e0f : —— .
—_ E 1 1 [
i ! T e
R R
30 F T T T ——
. 1 1 1 1 1 1 1 1
20 F T T : ————
10 E | : : R
E | | | | R
0 E ! ! . ! ! I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz)
Final Result
No. Frequency (P) Reading Reading o.f Result Result Limit Margin Margin Height Angle
_ PK CAV ! i PK CAV o PR PK CAV. =
[MHz] [(dB(pV)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(uxV/m)] [dB(uV/m)] [dB] [dB]) Lem) *1
1 11160.000 H 16. 6 34.4 12.0 58.6 46. 4 74.0 15. 4 7.6 100. 0 100.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W56 / Channel High
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.3[C] 42.3[%)
Serial No. :N/A Notel : CH:140 5700MHz
Test mode : 5GHz_W56_11a_Tx_ch:High Note2
[dB(x V/m)]
60 T T T T T T T —T—TT ot -
L \ \ T | | | | oo {FCC Partl5 >pbpa{'(£
C i S A i i R A A Limit(QP)
: | 1 | [ | I 1 | 1 v a1 <18 MHz Tx W56_11a_High>
50 T i i e Peak level(H,PK)
i R { : i1 1 1 0[] ——— Peak level(V,PK)
1 1 1 1 1 1 1 1 1 1 1 1 1 1
i | | 1 1 | 1 1 1 1 1 1 1
r : I R | : : : I T N
40 L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L | | 1 1 | 1 1 1 1 1 1 1 1 |
| | 1 1 1 1 1 1 1 1 1 1 1 1
- | I [ T B | 1 I I [
= - ] | [ T B | I | | [ I
g 30 T B B S B 0 i I
o= [ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
o ] ] [ I B | I | | [ T
- | ] [ N B | 1 | | [
- 1 1 1 1 1 1 1 1 1 1 1 1 1
20 | | 1 1 | 1 | 1 1 1 |
oo i
| 1 1 | 1 1
| 1 1 | 1
| 1 1 1 1
10 — T T
] |
|
1 1 1
| 1 1 | 1
| o
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) e.T Height Angle

[(MHz] [dB(1/m)] [ecm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11a]
W56 / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.seino )
Model No. : CB70 Temp,Hum,Atm : 22.9[°C] 33.8[%)
Serial No. : N/A Notel : ch:140_5700MHz
Test mode : 5GHz_W56_11a_Tx_High Note2 §
[dB( 2 V/m)]
9,
T E i | i i oo <FCC E.GHz(Peak_Only)_3m>
110 E L ; . : ! A S Limit(PK)
E | | | i i o <09_GHz_Tx W56_11a_High
100 F ; " " — Peak level(H,PK)
E ! ! ! ! ! o Peak level(V,PK)
90 F . s . . Emission level(H,PK)
g ! ! T FE — g5 &L ~L(H,CAV)
80 F " " V I R
r 1 1 1 | | 1 1 1
70 i i i I e T e
i F | 1 | 1 1 | [
g 60F i ; ; i
. E 1 T
50 . i i ] i
g I 1 I 1 1 1 I (
40 F i 7 i ——
E | 1 I | | [
30 F T T T ——
: 1 1 1 1 1 1 1 1
20 F ! I T —
E i : | I R
10 £ 1 ' " . e
b 1 1 1 | | 1 1 1
e I 1 1 I ] 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz)
Final Result
No. Frequency (P) Reading Reading et Result Result Limit Margin Margin Height Angle
) PK CAV ) A PK cAvV  PK PK CAV_ o
[MHz] [dB(uV)] [dB(uxV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm) (|
1 11400.000 H 45. 1 33.9 22 57.3 46.1 74.0 16. 7 7.9 100.0 93.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W52 / Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.7[C] 42.0[%)
Serial No. :N/A Notel : CH:36 5180MHz
Test mode : 5GHz W52_11n(HT20)_Tx_ch:Low Note2
dB(z V/m))]
60 T T —T—TT T T T T —T T — i
- 1 1 [ T 1 | 1 | [ T <FCC Partl5 subpartC >
SRR : bbb ——— Limit@Qp)
r 1 1 [ | I | | v a1 <10.MHz Tx W52_11n(HT20) Low>
50 —— ; ; —— Peak level(H,PK)
C : : : : : : : : : : : : : : Peak level(V,PK)
| | 1 1 1 1 1 1 1 1 1 1 1 1
[ | | ] ] | ] ] ] 1 1 ] |
r : S H : ; S N
40 L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L | | 1 1 | 1 1 1 1 1 1 1 1 |
| | 1 1 | 1 1 1 1 1 1 1 1 |
- I | [ T B | 1 | I [ T B
) - | | | 1 | 1 | 1 1 1 1 1 1 |
g 30 T S B | i T S B
o= R 1 1 1 1 1 1 1 1 1 1 1 1 1 1
o ] I [ T B | 1 | | [ I
- | | [ T B | 1 | | [
- 1 | 1 1 1 1 1 1 1 1 1 1
20 i — T i —— i
] I [ T B | |
i [ T B | [
| 1 1 | 1 1 1 1 1 1
| 1 1 | 1 1 1 1 1 1 |
10 | 1 1 | 1 1 1 1 1 1 1 |
L I W i | o T
= | | 1 | 1 1 1 1 1 1
L 1 1 1 1 1 1 | 1 1 1 1 1 1
1 1 1 1 1 1 1 | 1 1 1 1 1 |
0 C ! i I / | | ! i 4 1 1|
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c.f Height Angle

[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W52 / Channel Low
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 22.9([C] 33.8[%)
Serial No. : N// Notel : ch:36_5180MHz
Test mode : 5GHz_ W52_11n(HT20)_Tx_Low Note2 g
dB(z V/m)]
92
s = | i | i o0 <FCC E_GHz(Peak_Only)_3m
110 E g ! ! ! ! = Limit(PK)
E I 1 1 1 1 1 1 1 <01_GHz_Tx W52_11n(HT20)_Low
100 ; ; ; e Peak level(H,PK)
E H ! ! : ! v Peak level(V,PK)
90 F . + + : Emission level(H,PK)
- 1 | 1 | | 1 1 1
0 E : H ) ) I T
80 = 1 | 1 | 1 1 1 1
- 1 | 1 1 1 1 1 1
70 T i i e
° - | 1 | 1 1 | | |
E e0f : m—— ——!
— - | | |
50 g i i i ] i
= 1 1 1 1 1 1 1
40 F 7 ] 7 ——
= I I 1 | | [
30 F ; I ; —
C 1 | 1 | | 1 1 1
20 F T T T ————
- ! I S N N N
10 . . 1 1 1 i
o E ! ! ! i ! I .
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.tf Result Limit Margin Height Angle
) PK | PK KK PK S
(MHz] [dB(xV)] [dB(1/m)] [dB(rV/m)] [dB(uV/m)] [dB] [cm] ¢ ]
1 10360.000 H 46.8 10.8 57.6 68. 2 10.6 100. 0 81.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W52 / Channel Middle
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.7(°C] 42.0[%]
Serial No. :N/A Notel : CH:40 5200MHz
Test mode : 5GHz_ W52_11n(HT20)_Tx_ch:Mid Note2 $
[dB( ;1“\' m))]
ol S S A : T T 7 1 7 1 1| <FCCPartl5 subpartC
RN R ) SR B RN Linit(QP)
C 1 1 | [ | | | | 1 v a1 <11.MHz Tx W52_11n(HT20) Mid>
50 H : ) .y U ! ! i : v Peak |u\‘elﬂ !.Y’}\')
r : oo ! : ! oo Peak level(V,PK)
| | 1 1 1 1 1 1 1 1 1 1 1 1
[ 1 | ] ] | ] ] ] 1 1 ] |
N | | S
40 L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L | | 1 1 1 1 1 1 1 1 1 1 1 1
| | 1 1 | 1 1 1 1 1 1 1 1 1
- I | [ T B | I | i [
% - | | [ | | I | | [
g 30 I S R — y N T S B
L [ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
I | | [ | | I | | [
- | | [ | I I | [
- | | 1 1 1 1 1 1 1 1 1 1 1
20 I — T i T i
i i [ I i
E ] [ T B | [
L 1 | | [ | I I o
I 1 1 | 1 1 1 1 1 1 1
10 F T — T ——
o | ] | | | | [
= | | 1 | 1 1 1 1 1 |
[ 1 1 | 1 | | | | 1 1 [
1 1 1 1 1 1 1 1 1 1 1 1 1
0 C ) | I | i ! ! I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz)

Final Result
No. Frequency (P) c.f Height Angle

[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W52 / Channel Middle
ABOVE 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 22.9[°C] 33.8(%]
Serial No. :N/A Notel : ch:40_5200MHz
Test mode : 5GHz W52_11n(HT20)_Tx Middle Note2 2

[dB( iz V/m)]
120

{FCC E_GHz(Peak_Only)_3m
Limit(PK)

E i i i i R
E | [ | [ [ o
o ! : A A <02.GHz Tx W52_11n(HT20) Mid
100 E ! : : : — Peak level(H,PK)
E ! ! ! ! ! b Peak level(V,PK)
90 E H H Emission level(H,PK)
E | 1 1 | 1 1 1 1
i : ! ! S
80 E | | | 1 1 | I |
F 1 1 1 1 1 1 1 1
70 : .
F 1 1 | 1 1 | 1 1
-l 1 1 1 1 1 1 1 1
=t ! [l [l [l
- 1 1 1

Level

o @
o (=]
ﬁ T

Ry

1 1 1
i i i : e
w0 : _
o I 1 1 1 1 I 1 1
0 F | —
20 F T : . : E
F 1 1 1 1 1 1 1 1
10 F " ' ' ' —
N | IR
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz)
Final Result
No. Frequency (P) Reading R Result Limit Margin Height Angle
PK PK . PK PK A
[MHz] (dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [ 1]
1 10400.000 H 45.4 10.8 56. 2 68. 2 12.0 100. 0 80.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W52 / Channel High
BELOW 1GHz

{FCC Part15 subpartC

Company name : KYOCERA Corporation Standard FCC Part.15 subpart E
UT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum 21.7(°C] 42.0[%)
Serial No. : N/A Notel CH:48 5240MHz
Test mode : 5GHz_ W52_11n(HT20)_Tx_ch:High Note2
[dB(z V/m))
60 T T —TT T T T T —T—T
- i i [ | 1 1 I [ |
- | I 1 1 1 1 1 1 1 1 I I 1 1
r T R i : ©0 0 1o <12MHz
- | | 1 1 1 1 1 1 1 1 | | 1 1
50 + ———t—+ } + } b+
- | | [ | 1 I I | _—
L | | 1 1 1 1 1 1 1 1 ! ! 1 1
| | 1 1 1 1 1 1 1 1 1 1 1 1
[ 1 1 I I 1 1 I 1 1 1 1 I
A R | ! S N N B I
40 L 1 1 1 1 1 1 1 1 1 1 ] 1 1 1
L | | 1 1 1 1 1 1 1 1 | | 1 1
| | 1 1 1 1 1 1 1 1 | | 1 1
- i i [ I 1 1 I [ |
2 F I I I 1 I 1 I ] ] I I I 1 I
g 30 T B B i y T S B B
— B 1 1 | | [ I 1 1 [l 1 1 [
- | | [ | | 1 I I |
- | | [ | 1 1 I |
L 1 1 1 1 1 1 1 ] 1 1 1 1 1
20 —— T ; —T— T
i i [ 1 I
i [ o
| 1 1 1 1 1 | | 1 1
| 1 1 1 1 1 1 | | 1 1
10 T — T T T
- i i | | I I |
- | ! 1 | 1 1 | | 1 1
L 1 1 1 1 1 | 1 1 1 1 1 1
| | 1 1 1 1 1 1 1 | | 1 1
0 C ! ! i 4 .t 1 ] I ! ) i 4 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Limit(QP)

Tx W52_11n(HT20) High
Peak level(H,PK)
Peak level(V,PK)

Final Result
c.f Height

(cm] [°

No. Frequency (P)

[MHz] [dB(1/m)]

Note:

Angle

]

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W52 / Channel High
ABOVE 1GHz

Company name : KYOCERA Corporation
EUT : Mobile Phone

Model No. : CB70

Serial No. :N/A

Test mode : 5GHz W52_11n(HT20)_Tx_High

Standard
Operator
Temp,Hum,Atm
Notel

: FCC Part.15 subpart E
: T.Seino

: 22.9[°C] 33.8[%)

: ch:48_5240MHz

Note2
dB( u‘\' 'm))
TE i | i i o0 <FCC E_GHz(Peak_Only)_3m
110 E ! ! ! I S S B Limit(PK)
E | | 1 | | | | | <03_GHz_Tx W52_11n(HT20) High>
- ! g : T B Peak level(H,PK)
o ! ! ! ! ! Lo Peak level(V,PK)
90 E s " i " ' Emission level(H,PK)
E i i i i A
80 : : !
i L
° E | 1 1 1 1 | [
z 60F v ] : T
50 & ] : —— -
10 F 7 ; i i ———1
= I I I 1 1 I I I
30 F ¢ T i —
20 T T T l A
E ' ' ' i R
10 F : : . ' —
- i i I R N B
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz)
Final Result
No. Frequency (P) Reading c.t Result Limit Margin Height Angle
) PK PK ~_PK PK _
[MHz] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [ U]
1 10480.000 H 46. 2 11.0 572 68. 2 11.0 100.0 78.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W53 / Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.7(C] 42.0[%]
Serial No. : N/A Notel : CH:52 5260MHz
Test mode : 5GHz W53_11n(HT20)_Tx_ch:Low Note2 g
dB( 2 V/m)]
60 T T —T—T T T T T — T I o
L | | | o | | | | I [ ‘I'LC[UI(].J_ bpbpd](( 4
SR : B R Linit(QP)
r 1 1 [ I | 1 I I v a1 <13.MHz Tx W53_11n(HT20) Low>
50 : — : : H — Peak level(H,PK)
N ! : ! ] ! ! ! H ! P hod Peak level(V,PK)
| 1 1 1 1 1 1 1 1 1 1 | 1 1
[ 1 1 I ] 1 1 I 1 1 1 1 1
S | : I
40 L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 | 1 1 1 1 1 1 1 1 1 1 1 1
| | 1 1 1 1 1 1 1 1 1 ) 1 1
- i i [ | 1 I I [
- - | | [ | | I I | [ ]
g 30 T S B V | T e T
—_ B 1 1 [l [l [ I [l 1 [l 1 1 [T
o | | [ | I I | [ ]
I i | [ | I I I [ ]
- | | 1 1 1 1 1 1 1 1 | 1
— : — ;
i i [ I l |
I 1 1 1 1 1 1 I
| 1 1 1 1 1 1 1 1 1
| 1 1 1 1 1 1 1 | 1 1
lO 1 1 1 1 1 1 1 1 1 | 1 1
L I A i | T
|- 1 1 1 1 | 1 1 1 | 1 1
L 1 1 1 1 | 1 1 1 | 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1
0 C ! ! I (I ! i ] } A
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz)

Final Result
No. Frequency (P) o if Height Angle

[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W53/ Channel Low
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 21.4[°C] 42.3(%]
Serial No. : N// Notel : ch:52_5260MHz
Test mode : 5GHz W53_11n(HT20)_Tx_Low Note2 :
dB(z V/m)]
20

{FCC E_GHz(Peak_Only)_3m>

Limit(PK)

<04 GHz_Tx W53_11n(HT20) Low

Peak level(H,PK)

— Peak level(V,PK)
Emission level(H,PK)

110

100

90

80

70

60

T T T T T
I I I I I
I I I I I
| 1 | | |
| 1 | | |
I I I I I
| 1 | 1 |
| | | | |
I I I I I
' | | ' |
| 1 | | |
| 1 | 1 |
L 1 L ! L
T 1 T 1 t
I I I I I
1 | 1 1 1
| | | |
1 |

M

1
I
T
I
I
T
I
I
T
I
I
I
I

Level
LA LB LI BN LA AL R

50

40
30

1 1
I ]
T T
I I
I I
T T
I I
[} [}
T T
I I
I I
1 |
! I

TITT[TTITTT I T[T ITTI]TT

1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) Reading c.t Result Limit Margin Height Angle
PK PK PK PK
[MHz] [dB(xV)] [dB(1/m)] [dB(rV/m)] [dB(uV/m)] [dB] [cm] [® 1]
1 10520.000 H 46. 4 1 [ | 57.5 68. 2 10.7 100.0 84.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W53 / Channel Middle
BELOW 1GHz

Company name : KYOCERA Corporation Standard FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum 21.7(°C] 42.0[%)
Serial No. : N// Notel CH:56 5280MHz
Test mode : 5GHz_W53_11n(HT20)_Tx_ch:Mid Note2
dB(z V/m)]
60 T T ——T T T T T — T A st e
L | \ T | | | | [ {FCC Ydl(la_>pbpaltt >
SR EERE ! bbb Lmi@QP)
C 1 1 | [ | | | | | v a1 <14 MHz Tx W53_11n(HT20) Mid>
50 T ; ; _— Peak level(H,PK)
- : ooro : i i1 1 11 [l ——— Peak level(V,PK)
1 1 1 1 1 1 1 1 1 1 1 1 1 1
r 1 1 1 I 1 1 1 I 1 1 [
N R | ! S N N B I
40 L 1 1 1 1 1 1 1 1 1 1 1 | 1 1
[ | | 1 1 1 1 1 1 1 1 1 | 1 1
| | 1 1 1 1 1 1 1 1 1 1 1 1
- | i [ N B | 1 1 i [
> - | | [ | | I | I [
g 30 T R B i V T S B B
o [ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- | | [ | I I I [
- | i [ | 1 1 I [
- 1 1 1 1 1 1 1 1 1 1 | 1
20 — T ' —— .
i i [ I 1 |
I 1 1 I 1 I 1 I
| 1 1 1 1 1 1 | 1 1
| 1 1 1 1 1 1 1 | 1 1
10 T — 1 T —— T
b | | | | I | [ ]
- ! 1 1 | 1 1 1 1 1 1
L 1 1 1 | 1 1 1 1 1 1
| | 1 1 1 1 1 1 1 1 | 1 1
0 C ! i S | i | ! [
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c.t Height Angle

[(MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W53 / Channel Middle
ABOVE 1GHz

Company name : KYOCERA Corporation
EUT : Mobile Phone

Model No. : CB70

Serial No. N/A

Standard
Operator
Temp,Hum,Atm
Notel

: FCC Part.15 subpart E
: T.Seino
: 21.4[°C] 42.3[%]

: N// : ch:56_5280MHz
Test mode : 5GHz_ W53_11n(HT20)_Tx Middle ]
[dB( iz V/m)]

120

Note2

{FCC E_GHz(Peak_Only)_ 3m>
— Limit(PK)
<05_GHz_Tx W53_11n(HT20) Mid
Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)

110

100

T T
I I
1 1
1 |
1 |
I I
1 |
1 |
1 I
\ '
1 |
1 |
1 L
T T
1 I
1 1
|

o

LA AN LA AL LARLE LR R

w
(=1
l

Level
[=2]
=)

LRLRN LLRAN LLRAE LR L

1
I |
1 1 I I
I 1 1 I I
T T T T T
I I I I I
I I I I I
T T T T T
I 1 1 1 1
[} I 1 [} [}
T T T T T
I | I I I
1 1 1 I I
1 1 1 I 1
H ! H HE

1000.000 2000.000 5000.000

Frequency

10000.000 18000.000

[MHz]

Final Result

No. (P) (7l i Result Limit
PK PK
V/m)] [dB(uV/m)]
.5 68. 2

Height Angle

[cm] > 1
100.0 84.0

Margin
PK
[dB]
10.7

Frequency Reading

PK
[dB(xV)] [dB(1/m)] [dB(
46. 3 11. 2

[MHz]
1 10560.000 H

7
57

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W53/ Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.7[C] 42.0[%]
Serial No. | Notel : CH:64 5320MHz

Test mode : 5GHz W53_11n(HT20)_Tx_ch:High Note2
dB(p V/m)]
60

L i R <FCC Part15 subpartC >
- ! ! [ A — Limit(QP)
r i i I R I <15_MHz_Tx W53 _11n(HT20)_High
50 ! —_— Peak level(H,PK)
o ! ! I — Peak level(V,PK)
B | | | [
- | | 1 1 |
r ; A |
40 L 1 1 | | [
L | | 1 1 | 1
| | 1 1 | 1
" I I 1 1 I 1
° - | | I I | ]
g 30 T R B S B
o= 1 ] 1 1 1 1
| | I I | ]
| | I I | ]
1 1 1 1 1 1
| | 1 1 | 1
] ] [ [ ] 1
| | I I | I
I I 1 I 1
| 1 1 | 1
| 1 1 | 1
1 1 | 1,
T T

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c.t Height Angle

[(MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W53/ Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : CB70 Temp,Hum,Atm : 21.4[°C] 42.3(%)
Serial No. : N// Notel : ch:64_5320MHz
Test mode : 5GHz_W53_11n(HT20)_Tx_High Note2 E
dB(z V/m)]
9
e i i i i o <FCC E_GHz(Peak Only) 3m>
110 = ! ! | ! ! L . — Limit(PK)
E 1 1 1 1 1 1 1 I <06_GHz_Tx W53_11n(HT20) Hip‘,h 4
100 F : ; R S S ————  Peak level(H,PK)
S : : : oo Peak level(V,PK)
90 E . H H Emission level(H,PK)
E i 1 | H H Pt &L ~L(H,CAV)
80 F i i i | T B
E 1 1 1 | | 1 1 1
70 i i T R
E & : . wEEE
z 60 F
5 ¢ ' 1 g
50 i i i — T
E | 1 1 1 1 [ D
40 E 7 7 i l —
E | 1 I | | [
30 F T T T ——
C 1 1 1 | | 1 1 1
20 F T T : ——
N : : IR RE
A ; ; N S
0 E ! ! ! i ! I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Margin Margin Height Angle
» PK CAV ! ! PK cAv K PK CAV_ e
[MHz ) [dB(pV)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(uxV/m)] [dB(uV/m)] [dB] [dB] lcm) L
1 10640.000 H 45.1 33.8 11.3 56. 4 45.1 74.0 17.6 8.9 100.0 77.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19188-0

[11n(HT20)]
W56 / Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : CB70 Temp,Hum : 21.7[C] 42.0[%]
Serial No. : N/A Notel : CH:100 5500MHz
Test mode : 5GHz_ W56_11n(HT20)_Tx_ch:Low Note2 s
dB( 2 V/m)]
60 T T —T—TT T T T T —T R— -
= | | [ | | | | [ T B <FCC Part15 subpartC >
S R B ! bbb | ——— Lmit@P)
r | | [ | I | I v a1 <16.MHz Tx W56_11n(HT20) Low>
50 . N : . Peak lovel(H,PK)
i I : i R Peak level(V,PK)
1 1 1 1 1 1 1 1 1 1 1 1 1 1
[ 1 1 I 1 1 [l I I 1 1 1 |
P : I N
40 L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
[ | | 1 1 1 1 1 1 1 1 1 | 1 1
1 | 1 1 1 1 1 1 1 1 g | 1 1
= I I 1 1 I 1 I 1 1 1 1 I 1 I
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Final Result
No. Frequency (P) c.f Height Angle

(MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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